Ingersoll

COMPACT TRACTORS

226 P.L.N. 14048500 AND AFTER
446 P..N. 14041700 AND AFTER
448 P.I.N. 14044240 AND AFTER
Parts Catalog No. 8-2753

X

€ l S

QUALITY IN THE AMERICAN TRADITHON

Ingersoll Tractor Company







COMPACT TRACTORS

228 PLN. 14048500 AND AFTER
446 PIN. 14641700 AND AFTER
448 P).N. 14044240 AND AFTER
Parts Catalog No. 8-2753

NOTE: This catalog replaces
catalog 8-2752




REF.

bWk =

PART NO.

aOaOOoo0n

28849
28850
28851
28484
28485
30870

PAINT

DESCRIPTION

BLACK - semi - gloss, 12 oz spray (2 percarton) .. ... ... .........

BLACK - semi - gloss, quart (2 per carton)

BLACK - semi - gloss, heat resistant, 12 oz spray (2 per carton) .. ... ..

POWER RED - gloss, 12 oz spray (2 per carton)

POWER RED - gloss, quart {2 per carton) .
SILVER - gloss, 12 oz. spray (2 per carton}




MODEL 226, 446 AND 448 COMPACT TRACTORS

PRODUCT IDENTIFICATION NUMBERS

U

TRACTOR MODEL AND P.L.N.

—_

ENGINE MODEL, SERIAL AND

SPECIFICATION NUMBERS

NOTE: in this catalog there are references to serial
numbers. To order the correct part use these
serial numbers as a guide.

TRACTOR MODEL

*No Longer Available
Use C40929 Short Block

ENGINE MODEL

226 before S/N 14071775
446 before S/N 14074175

NSS*
ONAN B43M-GAG16
SPEC. NO. 3622A

448 before S/N 14075830

NSS*
ONAN B48M-GAC1E
SPEC. NO. 3631A

226 S/N 14071775 and after
446 S/N 14074175 and after

C25286

" ONAN B43M-GAD16

SPEC. NO. 4183C

448 S/N 14075830 and after

ONAN B48M-GAO18

SPEC. NO. 4184A




GENERAL INFORMATION

INDEX
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts
or components, These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illastra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the illustration.
Next to the reference number is the part number,
descrintion and required quanity of the part shown in
the illustration.

UAR - “Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as & component of an assembly or the
part must be purchased locally, If the part is an
assembly component, the description will be indented
under the assembly description in the parts fist.

O/L - “Obtain locally”

®% . “Footnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

PARTS ORDERS

All orders must include the following information:
t. Correct part numbe‘r.

Complete description of part or component.
Total quantity of each part or component.
Product model number.

All necessary product identification numbers.

Method for sending the parts.

M e ¢ s WD

Complete and correct address.
CATALOG REVISIONS

As the product changes, new pages will be available
for your cataloeg. A notice will be issued.,

IMPORTANT: Put all revisions into the catalog ss
soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH) and left hand (LH) as used
in this catalog indicate the direction while you are in
the operator's seat in the normal operating position.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The guantity for an indented part is the
total needed for that complete assembly. See the
example. '

REF, PART NO. DESCRIPTION ' REQ'D
C 55159 CYLINDER ASSY -rearsteering............c.ouvivinrevanennnnns i
28 C 56208 SOCKETASSY -rearcylinder. . .........coiiviiiriiiniinnnnns 1
29 c 55356 PLUG -adjusting, socketassy ..........ocviiiiiirinnnennnns 1
30 C 55857 SEAT-socketball . ... ... ... e, . 2
31 c 86210 SPRING-socket . ... ... e 1
2 Cc 56209 SEAT -socketspring ........ ... e 1
3 G 45175 CLAMP ASSY -socket 888y . ... .cooio it iinaiins 1
16- 836 BOLT-1/2"x2-1/4" N.F.hex ... ..ot 1
34 132- 104 PIN-cotter, 3716 X 37 L. e 1
35 55889 STUD -ball, socket&eylinder. . ....... ... ... ... iiian. 2
K 13- 410 BOLT-1/4"x5/8"N.C. o hex ... ... it 4
37 92- 4 LOCK WASHER-1/4"SAE....... . 4



ALPHABETICAL INDEX

ENGINE SECTION

Exhaust System . ..................
Fan ... o o,
Fiywheel, Engine ..................
Fuel System ... ... ................
Governor ............. ... ... ...
Housing, Blower . .. .. ..............
GilPump ....... ... ... .......
Ol Sump ....... ... ... ...
Pistons and Connecting Rods .........
Starter Motor . . ...................

BASIC TRACTOR SECTION

AirFiter............. .. ... ..... 17-23
Bafflesand Shields . .. .. ............ 27-29
Battery . . .. ... ... . .. 69-75
Camshaft ... ..................... 8-11
Carburetor .. ... ................. 17-23
Choke and Throttle. .. ........ e 25
Cluteh, PTO . ... .. ... ... ...... 35
Crankshaft .. ... ... .............. 5-11
Electrical System . ... .............. 67-77
EngineBlock...................... 7-12
Axle, Front . . ..................... 43
Axie, Rear . ... ................... 63
Baffles and Heat Shields . . .. ......... 27-29
Brakes ......._ ... ... ... . ... ... 47
Clutch Assembly, PTO ... ........... 33-35
Control, Speed . . .................. 55
Decals ............ ... . ... 79-85
Electrical System ... ............... 67-77
Fenders . ........................ 41
Frame . ..... ... ... .. 37-39
Grille ... ... .. 37-39
Hitch ... ... ... .. ... ... ..... 59
Hood ... ... ... .. . ........... 37-39
Hydraulic System .. ................ 49-61

Coupiing, Pump Drive ... .......... 57

Heat Exchanger ... ............... 49-51

Hoses, Lines and Fittings . . .. ....... 49-51

Motor, Hydraulic Drive. .. .......... 53

Pump ... ... ..., b7

Reservoir .. ..................... 49-51

Valve, Hydrautic ... .............. 539-61
F27 Three Point Hitch Adapter ........ 8¢

Hi3WeightBox................... 95

Instruments ......................
J17 Hydraulic PTO . ... .............
J26 Three Point Hitch. . ... ....... ...
K8 Wheel Weights . ................
K10 Wheel Weights .. ..............
K18 Counterweight Brackets. .........
K22 Sleeve Hitch . . ................
K24 Sleeve Hitch . ... ..............
L7Holding Valve . .................
LI1 WeightKit .. ........_.........
L17 Hydraulic PTOKit ..............
L19, M19, N19 Fiow Control Kit. . ... ..
L29PTO .. ... e,
Lift, implement, Hydraulic ... .........
M8 Holding Valve .. ................
NS Holding Valve . ... ..............
M17, N17 Hydraulic PTO ... .........
PTOLlinkage . . ....................
Seat, Operator's . .. ........ccou.u..
Steering Wheel and Gear . ...........
ToolBox ............. ...,






REF.

S S T S Y
OO UAPLWONRORMNNN=SCEO@O-NGU PN =

8-2753-5

MODEL 226, 446 AND 448 COMPACT TRACTORS

(ORIGINAL) PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

PART NO.

126-

OOOONOD

3
]
>

QOOOOCO0000000000 OO00OGO00O0O00000
L

00z
i

13
20223
24326

216
249543
20226
22261
20229

9
32469
20233
24931
24932
24833
24834
24935
29972
20241
29739
24938
24939
24840
24841
29750

29751
20204
20205
25383
256384
25385
25386
25774
25775
20215
20303
32463

321
28315
20218
20219
22500
32470

547
24328
22262

Also See Service Short Block

DESCRIPTION

KEY - woodruff 3/16" x 5/8" flywheel mounting. . . ... .............
RING - camshaft center pin. . ... ... ... ittt iean e
CUP - QovBINOr . . L e e e e e
BALL - governor &/18" . . . ... L e e
FLYWHEEL - engine (includes ring gear and magnetring) .............
GEAR -ring, flywheel . ... .. ... . . ... .. . e
GEAR ASSEMBLY - camshaft (includes items 30 and 31) . ............
WASHER - thrust, camshaft gear . ............ ... eann..
KEY - woodruff #/8"" x /2" (013 x 127 mm). ... ... ... .. ......
CAMSHAFT - {includes C20233 pin} . .. ... ... .. ... .
PIN-camshaftcenter .. ......... ... i,
PISTON AND PIN - standard {inciudes item 14} ... .................
PISTON AND PIN - .005"" {0.13 mm) oversize (includes item 14)........
PISTON AND PiN - 010" {0.25 mm) oversize {includes item 14) .......
PISTON AND PIN - .020"" {0.51 mm) oversize (inciudes item 14} .. ... ..
PISTON AND PIN - .030"" {0.76 mm) oversize {includes item 14} .......
PIN - piston . ..o e e e e e e
RETAINER - piston pin. . .. ... i it i i it i et c ity
RING SET - piston (standard} ............ .. v innnonn..
RING SET - piston .005" {03 mmloversize .. ... .........coni ...
RING SET - piston 010" (0.25B mm) oversize .. . ... . i ivn.n
RING SET - piston .020” (0BT mmjoversize. .. ... . ... .0 cuuar.
RING SET - piston .030” {0.76 mmjoversize .....................
CONNECTING ROD ASSEMBLY - (standard) inciudes item 17 and 18
(226, 48] . .. .. e e e e e
CONNECTING ROD ASSEMBLY - .010"" {0.25 mm) undersize {226, 446) .
CONNECTING ROD ASSEMBLY - .020"" (0.51 mm) undersize (226, 446) .
CONNECTING ROD ASSEMBLY - .030" (0.76 mm)} undersize (228, 446) .
CONNECTING ROD ASSEMBLY - (standard) 448 ... ................
CONNECTING ROD ASSEMBLY - .010"" {0.25 mm) undersize (448} .....
CONNECTING ROD ASSEMBLY - .020" {(0.51 mm!} undersize (448} .. ...
CONNECTING ROD ASSEMBLY - .030"" {0.76 mm!} undersize {(448) .....
BOLT - connecting rod 5/16" special NF. . . .................. ...
NUT - lock, connectingrod /16 N.F. .. ... ... .. ... ... .. ... .. ...
SCREEN - flywhee!l . . .. .. .. i i it e et
WASHER - 7/168" fiywheelmounting . ... ... ....... ... ..o vn...
LOCK WASHER - 7/18" . . . . ... i i it e e e
BOLT - 7/168"" x 4’* N.C. hex, flywheel mounting ...................
KEY - SQUARE 1/4”" x 2" {6.35 x 50.8 mm), rear crankshaft .........
RETAINER - crankshaft gear . ... . ... ... . . i
WASHER - retaining, crankshaftgear . . . ... ......................
CRANKSHAFT -engine {226, 446) . .............. ... .c.c... e
CRANKSHAFT -engine {448) .. ... ... .. .. . . . i
SCREW - locking /4" x /2" NC. hex .. ....... ... .. ... ..
HUB - governor cup . ... ... . i e e e
GEAR - crankshaft . ... ... .. . . e

REQ'D

AW bt S D BANNRONNNRND RRONRRNBRNNAON RN = o b 101 =3 = -

July 19895






REF.

OO bW -

PART. NO.

NSS
41- 26
C 20256
208
22618
20267

—
—t
w

20269
20270
20271
20272
2- 2i
24946
20287
29974
20292
20295
20302

QOO0 ZOOO()C’)O{—D‘OOQOGOO
]
[
[ ]
B
3]

-
-

(o0 e}
1 1
[0 4)]
G2
[=> 08 004

OOOOOOORNNOOOOD
|8
o
ol
\j
N

C 20276

8-2753-7

20268

MODEL 226, 446 AND 448 COMPACT TRACTORS

(ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS

{To order compiete engine see page 1}
{also see service short block)

DESCRIPTION

BLOCK ASSEMBLY - gyiinder, standard bore (seeref. 19} ... ... ... ....
PLUG - camshaft, expansion . . ... ........0 ..
SHIM - rear bearing plate 005" {013 mm) ........ ... .. ... ....
BOLT - 3/8" x 144" N.C. hex .. ... i e e
BEARING - crankshaft, rear {standard) . ... .....................
WASHER - thrust, crankshaftbearing . . ........ ... ..............
GASKET -bearing plate . . . . ... ... ... ittt it i ianns
PLATE - bearing (does notinclude bearings) . . ...................
BEARING - camshaft 3/4' (service partis 5/16""). . ... ............
SEAL -bearing plate ... ... ... ..t e
PIN-mainbearing stop . . . .. ... ... . i it e
LOCK WASHER - 3/8" bearing plate . ........... ... ...,
TUBE - oil, crankecase. . . .. .. . it i i i e e s
INSERT - vaive seat, intake .. ... ..... .. .. ... ...
INSERT - valve seat, exhaust . . ... ... ... . it iennnnens
GUIDE - valve . .. i e e e e e e e
BEARING - crankshaft front {standard) . . ... ....... ... . .........
GASKET -valve guide, intake . .. . ... ... ...t enennnnns

BLOCK ASSEMBLY - short {226 and 446) {includes: cylinder and crankcase,
all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and
breather tube . .. ... .. ... . . i i et e e

BLOCK ASSEMBLY - short (448} (includes: cylinder and crankcase, all
bearings, crankshaft, camshaft. timing gear, governor gear case, connecting
rods, pistons, piston rings, valves, oil pump and breather tube} . ......

SPRING -breather valve .. ... ... . .. . . . . i i i e

VALVE - breather ... ... . .. it i e e e e e e e

BAFFLE - breather. . . .. .. . i et et e

WASHER - 14" e e e e

WASHER - 14" COopPBr. .. ... i i i it e

WASHER - B/18" ... . e e e

COVER - vaIVE . ... i i e e e e

COVER - valve {with breatherport) . ... ..... .. ... . . i,

GASKET - valve COVer. . .. ... i i i i e i e e

BOLT - head, 5/16™ - 1B X 2™ . . . . it i e e e

BOLT - head, 5/16" - 18 x 1-5/8" . . ... it i e e

WASHER - copper 3/8" .. .. .. . e e e

GASKET -cylinderhead . . ... ... ... ... . . . . . . i iiiennnnn.

HEAD - LH. No. 2 .. . i i e,

HEAD - RH. No. 1 ... i e e e e e e e

BEARING - crankshaft, rear .002"" (0.05 mm) undersize . . ... ... ......

BEARING - crankshaft, rear, .010"" {025 mmiundersize. . ... .........

BEARING - crankshaft, rear .020"" (0.5 mm} undersize .. ............

PLUG -core hole .. ... ... i i i i et eaeae

BOLT -valve cover 1/4"" x 1-3/4" hex . . ... .. . i

ROTATOR - valve Spring. . .. ... .. i e e e e e e e

TAPPET -wvalve {standard} . . ... ... . . e

*See service short block use C33403

REQ'D

UAR

M=SBRNN=ORaNS NSO

July 1985






MODEL 226, 446 AND 448 COMPACT TRACTORS

(ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO.

B
B
O QO=00000000000000000000

8-2753-9

20471
20277
29754
29755
29875
29876
29977
29878
20288
20289
20280
20291
20412*
28980**
20283
20284
20296
20297
20298
20299
204
29982

29981

{also see service short block)

DESCRIPTION

TAPPET - valve .002"" (0.O5 mm)oversize . ......................
TAPPET - valve - .005" [0.13 mm) oversize ......... ... ... ......
VALVE -intake . .. .. .. . i e e
VALVE - exhaust ... ... . .. e e
INSERT - valve seat, exhaust .002” (0.05 mm) oversize . . ...........
INSERT - valve seat, exhaust 005" (C.13 mmj oversize . .. ..........
INSERT - valve seat, exhaust .010°" (0.25 mm) oversize . . ... .. ... ...
INSERT - vaive seat, exhaust .025" {0.64 mm) oversize . .. ..........
INSERT - valve seat, intakg 002" {(0.05 mm)oversize .. ............
INSERT - valve seat, intake .005"" {0.13 mm}oversize ..............
INSERT - valve seat, intake 010" {0.25 mm) oversize ..............
INSERT - valve seat, intake .025" {0.64 mm} oversize ..............
TUBE - fuel pump vacuum . ... . ... . e e
PLUG - breatherhole .. ... .. ... .. .. . i i i,
SPRING -valve . . . . e e
LOCK ~valve and spring . .. .ottt it it et s e st c et e e
BEARING - erankshaft, front .002" (0.05 mm) undersize. ............
BEARING - crankshaft, front .010" (0.28 mm) undersize. ............
BEARING - crankshaft, front .020"° (0.51 mm) undersize. ............
BEARING - crankshaft, front .030"" {0.76 mm) undersize. .. .. ... ... ..
BOLT - 3/8” x 12" N.C. hex .. ... i et e e
KIT - gasket, carbon removal {includes: valve cover gasekts, cylinder head

gaskets, and intake manifold gaskets} . ... ...... ... ... ... ... ...
KIT - gasket, complete engine (only includes gaskets) .. .............

*Use before 5/N:
**UUse S/N and after:
228-14071775
446-14074175
448-14075830

REQ'D

Wttt et @RS RNRNNNRNONDRORN S S

- b

July 1995



10




REF. PART NO.

OO OO CT DD D DD W ot

S QT N NS N N i S o |
OO BWN O
O=N
Ny =2
0 =
[ L]

B R B -
N - Ow
OO0000=20000

[
[a=]

8-27563-11

- MODEL 226, 446 AND 448 COMPACT TRACTORS

SERVICE SHORT BLOCK
ONAN #110-3424-18

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

DESCRIPTION

PISTON - standard {includes pin and retainingring) .. ..............
PISTON - .005" (0.13 mm} oversize {includes pin and retaining ring) . . ..
PISTON - .010"" {0.25 mm) oversize (includes pin and retaining ring) . . . .
PISTON - .020" [0.51 mm) oversize (includes pin and retaining ring) . . . .
PISTON - .030"" {.076 mm) oversize (includes pin and retaining ring} . . . .

11

REQ'D

PIN-piston. . ... e e e

RING -retaining ............ ... cuiiiiin...
RING SET - piston (standard} ......................
RING SET - piston .005" {0.13 mm} oversize ..........
RING SET - piston .010"" {0.25 mm) oversize ..........
RING SET - piston .020° {0.51 mm) oversize ..........
RING SET - piston .030’ (0.76 mm) oversize . .........
CONNECTING ROD - {standard) includes nut & bolt

...........

.................

CONNECTING ROD - .010" {0.25 mm) undersize, includes nut & boit . .

CONNECTING ROD - .020’F {0.51 mm) undersize, includes nut & bolt

CONNECTING ROD - .030'" (0.76 mm} undersize, inciudes nut & bolt .

BOLT - connecting rod 5/16" special N.F. ., .. .......

NUT - lock, connecting rod 5/16"” N.F. .............
RING-retaining . ....... ... it iiiiieiinnns
HUB -governor cup .. ... .0ttt
CUP -governor . ........... 0 iiinriirnrnnnas
BALL - governor . .. ......... e e e e
KEY - woodruff 1/8"" x 12" . ... ... ... .. . .. .. ..., ..
CAMSHAFT - {includes pin} .......................
GEAR ASSEMBLY -camshaft ... ...................
WASHER -thrust . ... ... .. . e
PIN -center . ... . i e e e
CRANKSHAFT -engine . .. ...... ... ...t

KEY - woodruff, crankshaftgear . .................
RING-retaining . ...... .. ... ... . ...
WASHER -special ............ ... ... ... .. ......
GEAR -crankshaft . ....... ... ... .. ... ... .......
KEY - clutch 1/4" square by 3/4"" ... ...............
KEY - 1/4" x 2" gpecial, flywheel ........... .......

July 1885

SO A O S G SO G e =SS A RANONR NN AN NN RN



12




REF.

WWWN==2CRIOOHmMNEaRERWN

N..l—.l-—-l.-a...l.—l..-h—l.—k_.l-\-a_l-.l_l_l_l_l_l_l_l
SODPHMMOTTN TP Db

NN N
E= TN X

Ahﬁ#&mwmwmwmmwmmmm
O aWMNOOWN= O~~~

PART NO.
NSS

41- 26
113- 208
20256
22618
22619
22620
22621
22622
20267
20268
20269
20270
20271
20272
24946
28974
29975
29976
29977
29978
20287
20288
20289
20290
20291
20295
20296
20297
20288
20299
32274
32275

21
23320
20244
20245
20243
20250
24948
20251
20276
20471
20277
32272
32273

132
322786
32277
40797
32281
195- 2010
C 20247
211%- 7
C 32282
C 28981
C 29982

=COO00000000000O0000000OanNOO0OnNON0

©
e

o000 a00000000000
L)

8-2753-13

MODEL 226, 446 AND 448 COMPACT TRACTORS

SERVICE SHORT BLOCK
ONAN #110-3424-16

CYLINDER BLOCK

DESCRIPTION
BLOCK ASSEMBLY - short, includes cylinder and crankcase, all bearings,
bearing plate, crankshaft, camshaft, timing gear, connecting rods, pistons,
piston rings, valves, oil pump, gear case and breather tube {does not
include gasket set) (use C40329)
PLUG -welch . . . .. e e e e
BOLT - 3/8' - 18 X 1-1/4" . . . e it e e e
SHIM - end play, crankshaft {005} . ... ... ... . i,
BEARING - crankshaft, rear lincludes thrust washer) {standard) ........
BEARING - crankshaft, rear .002" {0.05 mmj} undersize
BEARING - crankshaft, rear .010" {0.25 mm} undersize
BEARING - crankshaft, rear .020"" {0.51 mm) undersize
BEARING - crankshaft, rear .030"' (0.76 mm) undersize
WASHER - thrust . ... . . it e e e e e
GASKET - bearing plate
PLATE - bearing rear. . . . ... i i it it e
BEARING - camshaft 3/4"" length {service part is 5/16"" length) .. ... ...
SEAL -ail, crankshaft rear . ... ... ... . ¢ .t tennns
PIN - drive, bearing stop . . . ... ... . it i e et e e e
TJUBE -0l .o e e e e e e,
INSERT - valve seat, exhaust (standard} . ............ ...,
INSERT - valve seat, exhaust .002” (0.0O5mm)oversize . ............
INSERT - valve seat, exhaust .005" {0.13 mm} oversize .. .. .........
INSERT - valve seat, exhaust 010" {0.25 mm) oversize . . . ..........
INSERT - valve seat, exhaust .025"” {(0.64 mm)oversize . .. ..........
INSERT - valve seat, intake {standard)
INSERT - valve seat, intake .002°" (0.05mm)oversize ..............
INSERT - valve seat, intake .005" {0.13 mm) oversize ..............
INSERT - valve seat, intake .010 (0.2 mm) oversize ..............
INSERT - valve seat, intake .025" {(0.64 mm) oversize ..............
BEARING - crankshaft, front, flanged (standard} ...................
BEARING - crankshaft, front .002"" {0.05 mm) undersize. ... .........
BEARING - crankshaft, front .010" (0.25 mm) undersize. .. ..........
BEARING - crankshaft, front .020" {0.51 mm) undersize. .. ..........
BEARING - crankshaft, front .030" (0.76 mm) undersize.............
GUIDE - valve, exhaust . . . .. .. .. ittt ire e e
GUIDE -valve, intake . ....... .. ittt r e e i eanns
LOCK WASHER - 318 ...ttt e s e i e e et e ee e
PIN - alignment, Gear COVEN. . . . o vttt it i e sttt et taenmaem e
REED - breather . ... ottt i e it e s et e e
BAFFLE - breather
SPRING - breather
COVER -walve . ... . i e it e it i e e
COVER - valve lwith breatherport) . . . ..., ... . ... ... ... .. .. ..
GASKET - valve cover
TAPPET - valve {standard)
TAPPET - valve .002 {0.05 mm) oversize ...... e e e e
TAPPET - valve .Q05 (013 mm)oversize .. ....... ...t innnnn
VALVE - intake . . .. . o i i i et e e e e e
VALVE - exXhaust . ... . i i i i ettt e e e
BOLT - 174" - 20 x 1-3/4" . . . i i i it it st
SPRING - valve . . . ... e e e e e e e e,
LOCK -valve and spring . . . . ... .. i ittt i e e e
SEAL - intake valve
RETAINER -valve spring . . .. . ... . . it it i e et ten e
WASHER - 147 . e e e e e e e e e e e
WASHER - 114" COPPer . ... .. i i et e e e
PLUG —core hole . .. ... i e et s e e e
CAP -valve e e e e e
KIT - gasket, complete engine {does not include bearings}) ... .........
KiT - gasket, {carbon removal/valve grind). . . ......... ... .. .. .. ...

............................

.............

.............

.....................................

13

REQ'D

P BN S BANOBRNNRNEB BN D3 O m a NOITNR = = =3 = = NRRN RS R PRI R RN =6 5 ot N = b D)k ok d ok o To (T ik

x

July 1995



14




REF.

o~ WM -

8-2753-156

PART NO.
C 29983
C 20305
C 22832
C 20307
182- 84
C 20309
c 20310
211%- 5
C 20312
C 20313
C 23320
C 24958
C 29984
NSS

221- 844
C 22633
C 20320
114- 200
C 20322
C 29734
C 2331
192- 21
113- 267
192- 19
113- 4
221- 1190
221-1377
C 20331
C 20574
C 20325
113- 120
26- 544
C 32462
113- 103
221- 1848
C 26131
C. 20577
C 253898
182- 525
192- 18
C 20565
C 29985
131- 9N

MODEL 226, 446 AND 448 COMPACT TRACTORS

OIL SUMP, OIL PUMP AND GEAR COVER

DESCRIPTION

COVER ASSEMBLY -gear .................00vvuinin.
BEARING -governorshaft . .........................
SHAFT AND ARM ASSEMBLY -governor . .............
YOKE-governorshaft. ... .........................
SCREW -yokeretaining ........... ... i uniu.nn.
PIN -governor, cup stop . .. ... oottt e
SEAL -oil, governorshaft . .........................
BALL - governor shaft bearing . ... ...................
SEAL - QEAI COVET . . . . . o i et

GASKET -gearcover .. ....... it

PIN - gear cover 5/16"" x 1-1/8"" .. ............. e

DIPSTICK - oit level indicator . ............ ... ..... ...

GASKET -0l pan .. ..o e e e

PLUG - oil sump 1/2'' square head (use 221-844)..........

PLUG - oil sump, 1/2"' socket head ....................

SUMP - 00t ... e e

SPRING - ol bypass . ... ... i e

BOLT -oil bypass 3/8" x 1" N.C.hex ..................

VALVE -oilbypass. . . ... ... . . i

PUMP -0l ... e

iINTAKE - oil purnp (includes cup, screen and pipe) .........

LOCK WASHER - 3/8™ . . .. . i i e e

BOLT - 3/8" x 2-1/2" N.C.hex .......................

LOCK WASHER - 1/4" . . ... . it

BOLT - 74" x 1" N.C.hex ........ it

NIPPLE -oil drain .. ........ . . . i

ELBOW -oildrain . .. ....... ... ... i

WASHER - 5/16" copper ....... ...ttt

WASHER - 3/8" copper ...t e

KIT -gasket, 0ilpump ............... . .. ... ...

BOLT - 5/16" x 1-3/M4" ... . . e

BOLT - 5/16" x 2-3/4" . ... . e e

GASKET - oilfilteradapter ... ........................

SCREW - B/168" - 18 X 1" ... it e e e

PLUG - pipe . .. e e e e e

FILTER - oll ... i i e e e

SCREW - No. 10-32 x 3/8" ....... ... . i,
LOCKWASHER-No. 10 .. ....... . . it eenn
ADAPTER -oil filter .. ... ... .. . . .
STUD - gear CoOVer . ... ... i it i e e
NUT - 5/18" - 1B. . . .. e e e

........

15

REQ'D

el R B N I I - R e R B N I N = Y=yt IRy YT QU S G S N\ OO

July 1995



16




REF.

ORS DO B WK —

B-2753-17

MODEL 226, 446 AND 448 COMPACT TRACTORS

CARBURETOR, AIR FILTER AND MANIFOLD

Use before S/N:
226-14071775
£446-14074175
448-14075830

DESCRIPTION

TUBE - air intake
CARBURETOR AND FUEL PUMP ASSEMBLY - {repairs page 21)
GASKET - carburetor mounting
MANIFOLD - engine intake
GASKET - intake manifold
BOLT - manifold /16" x 2"’
HOSE - breather
LOCK WASHER - 5/16"
BOLT - 1/4” x 1-3/4"" N.C. hex
LOCK WASHER - 1/4"
GASKET - air cleaner mounting
HOSE - fuel pump

BRACKET - support
CAP - fuel pump
CLAMP - hose 7/16"
FILTER - breather

NUT - wing 1/4"
COVER - air cleaner

PRECLEANER

ELEMENT - air cleaner
HOUSING - air cleaner
SCREW - No. 10 x 3/8" round head
TiE - breather tube

...................................

...............................

......................................

................................

........................................

...........................................

..........................................

......................................

.......................................

.......................

......................................

.........................................

17

REQ'D

_aN.....n.u—t—n—l”-&-;_a.a.a—h-a..ﬁ_lwm.p_a.p'\)—\_;_n_l

July 1995



18




REF.

DLo-IThWN -

8-2753-19

MODEL 228, 446 AND 448 COMPACT TRACTORS

CARBURETOR, AIR FILTER, MANIFOLD AND FUEL PUMP

PART NO.
C 26703
C 29943
c 22581
C 22424
NSS

C 29945
187- 1036
182- 162
185- 516
C 29946
C 29847
214- 252
C 29948
C 29949
C 29868
C 29869
C 29969
C 28944
C 29953
C 40896
192- 19
113- 65
113- 121
92- 5
C 26202
C 29865
113- 103
131- 8N
C 22369
C 29857
C 29506
187- 1511
C 10678
C 22847
C 30033
C 29989
182- 559
C 28937
C 28337
C 20411
C 20412
196- 102

Use S/N and after:
226-14071775
446-14074175
448-14075830

DESCRIPTION

NUT -wing ... .. e e e
COVER -aircleanar . ... .. ... ...ttt
PRECLEANER . ... ittt ittt e e e e e e e e e
ELEMENT -aircleaner ... ... ... . .. i,
ADAPTER - carburetor {use new manifold C40896) . ...........
HOUSING -aircleaner . .......... .. .0 iiininennnn
SCREW - tapping 1/4" - 20 x 1/2" . .. ... . . i
SCREW -No. 10 - 32 x 1-1/27 ... i i i i
WASHER . ... e e e
DEFLECTOR - @ir ... it ittt e it e e e e
TUBE - airintake ... ..... ...ttt
CLAMP - 172 e e e e
FILTER - breather tube .. ..., ... .. i it eeenn
TUBE -crankcase breather . ... ... ...t cnnnen
CARBURETOR - fuel {226, 446) (repairs page 23) . .. ..........
CARBURETOR - fuel (448) (repairspage 23} .................

GASKET -carburetor mounting . ... .......... .0 on.

SEAL - 0" FING . . ... i e e e e e

GASKET -adaptertomanifold . . ........................
MANIFOLD -intake . ...... ...t ittt i e eneeenn
LOCK WASHER - 1/47 ..t e e e e e e e e e e
BOLT - 1/4" - 20 x 1-3/B" . . . e e
BOLT - B/16™ - 18 X 27 . .. it et i et e e e
LOCK WASHER - B/16" . .. . ittt e e et e et e e
GASKET -manifold . . . ...... .. ... . it

SCREW - No. 10 - 32 x B/16" . ... e e e i e e e
BRACKET -choke cable . ... ... ... . it
CLIP-chokecable ...... ... .. . . i i
SCREW - No. 10 - 32 X 12" . . e e e een
ELBOW - hose 900 . . ... e

GROMMET -rubber .. ....... .. .. .. .,
PUMP - fuel . . . . e
SCREW - tapping, No. 10 x 3/4” .. .. ... ... ... .« ... ..
HOSE - fuel 16" {eut telengthl ... ... ... ... . ... ... . ...
HOSE -vacuum (cuttodength) ... ... .. ... . . oo,
CAP-fueloutlet . .... .. ... . . . it
TUBE - vacuum port . ... . i i i e e e
WASHER ... .. e

.....

-----

-----

.....

.....

.....

19

REQ'D

— et ot et b N ek e ol b et ok e N b D) b N D P NI N e b md B w3 b () G R e ok e el wd e

July 1995



20




REF. PART NO.

1 NSS

2 NSS

3 NSS

4 NSS

5 C 20427

6 NSS

7 C 20429

8 C 20430

9 C 20431

10 C 20432

11 o

12 NSS

13 NSS

14 NSS

15 NSS

16 C 20438

17 C 20438

18 NSS

19 C 20441

20 C 27506

21 C 20443

22 C 20444

23 C 20445

24 C 20446

25 C 20447

26 NSS

27 C 20449

28 C 20450
C 24665
C 24666

8-2753-21

MODEL 226, 446 AND 448 COMPACT TRACTORS

C27507 CARBURETOR AND FUEL PUMP ASSEMBLY

Use before S/N:
226-14071775
446-14074175
448-14075830

DESCRIPTION

BODY ASSEMBLY - carburetor {order C27507 carburetor) .. ..........
SLEEVE ASSEMBLY - carburetor (order C27507 carburetor) ..........
SHAFT - throttle {See kitbelow) .. . ..... ... ... .. .. . ... ..
PACKING - shaft (See kitbelow). . . ... ... ... ... i
SHAFT -choke............... e
VALVE - plate assembly (See kitbelow} ....... ... ... ... ... ... ...
PLATE -throttle . . ... .. i i i i e et i et
SCREW -throttle stop ... .. oottt e e e e et e it e e iie e
SCREW - plate mounting (See kitbelow) . . ............ ... ... .....
SCREW -bowlcovermounting . . .. .. ... ...,
SCREW -puUmp COVEr . .. .. o ittt i e e
GASKET - cover to valve plate (See kitbelow) .. .. ................
GASKET - pump cover (See kitbelow) ... ... ... ... ... ..........
GASKET - sleeve assembly (See kitbelow) .. .....................
DIAPHRAGM - fuel pump (See kitbelow} . ..... ... .. ... ... .......
SPRING -screw, throttle stop .. . . . .. ... ... .. . i
SPRING - idle needle (See kitbelow) . .. ... ..... ... .. ... .. .....
SPRING - diaphragm, fuel pump (See kitbelow) ...................
PLATE -choke . . ... i e e
FLOAT ASSEMBLY -carburetor . .......... ... .. i,
PIN -float {See kitbelow) ........ ... ... i i
NEEDLE - idle adjust {See kitbelow) . .................. ... ... ...
NEEDLE ASSEMBLY - power. . .. ... ...t i e e e
0" RING - needie assembly {(See kitbelow} .....................
COVER -fuelpump ... ... i i
PLATE - spring, fuel pump (See kitbelow} .................... ...
INLET -needle and seat assembly . . ... .. .......................
RETAINER - float pin ... . ... i it i e cee e e en e
KIT - gasket {includes items 4, 12, 13, 14, 16and 24)..............
KIT - repair {includes items 3, 6, 9, 17, 18, 21, 22, 26, 27 and gasket kit)

NOTE: Use C43676 Pump Cover Kit to convert carburetor for use of remote
fuel pump.

21

REQ'D

e e+ B e B R R R R e T T ' - - WU N SN (L s Wy S

July 1895



22




REF. PART NO.

C
1 Cc
2 Cc
3 Cc
c
4 c
5 NES
6 NSS
7 NSS
8 NSS
9 NSS
10 NSS
11 NSS
12 NSS
13 NSS
14 NSS
c
1 C
2 c
3 c
c
C
4 Cc
5 NSS
6 NSS
7 NSS
8 NSS
9 NSS
10 NSS
11 NSS
12 NSS
i3 NSS
14 NSS
8-2753-23

29868
299656
29966
29967
29962
29969

29869

- 299656

29966
28967
30018
29962
29969

CARBURETOR - fuel
FLOAT - fuel (for carburetors markad 146-0414)
JET - power {for carburetors marked 146-0414)
JET - idle {for carburetors marked 146-0414)
KIT - repair {for carburetors marked 146-0384).
KIT - repair {for carburetors marked 146-0414).

GASKET -mounting . ........ ... .. ..

PLUG -body . ... .. i i e

SCREW -retaining . . .. ... ... ...

LOCKWASHER. . ......... ... ... ... . ... .. ...

GASKET -body . . ... ... ... ..

GASKET -sealing ........... ...,

VALVE AND SEAT -inlet .. ....................

SCREW -powerjet . .. ...t iininnnnn

VALVE -idieadjust . . . ........ .. ... ...

SPRING -idleadjust ..........................

SPRING -compression. . .. ... .ot vt enns

MODEL 226, 446 AND 448 COMPACT TRACTORS

CARBURETOR
Use S/N and after:
226-14071775
446-14074175

DESCRIPTION

CARBURETOR - fuel (includes mounting gasket)
FLOAT - fuel
JET - power
JET - idle
KIT - repair

GASKET -mounting . .. ... ... .0ttt

PLUG -body . ........ . i e

SCREW -retaining . . ...t nnnnnn.

LOCKWASHER ... ... .. . . . . i

GASKET -body .. ... .. ... .. ..

GASKET -sealing. . ......... . it

VALVE AND SEAT -inlet . .......................

SCREW -powerjet ........... ...t iinunn...

VALVE -idleadjust ... ................ ... ......

SPRING -idleadjust . . ................ ... .. .....

SPRING - compression . ...... ot ce e

CARBURETOR

Use S/N and after:
448-14075830

....................................

........

..........

.........

July 1985

23



24




MODEL 226, 446 AND 448 COMPACT TRACTORS

CHOKE AND THROTTLE

25

REF. PART NO. DESCRIPTION REQ'D
1 C  334711" CONTROL -throttle .. ... ..o vuie e e i 1
1 C  33412** CONTROL -throttle .. ...ttt e e e 1
2 NSS HANDLE - throttle control, orange {use C35291) .. ................. 1
3 C  25604* CONTROL -choke ... ... e, 1
3 C  30077** CONTROL -choke "~ . . ..ot e 1
4 C 30074 HANDLE - choke controf, black . . . . ..ot e 1
5 111- 5 BOLT - No. 10- 24 x 1/2" N.C. round head, square neck . . .......... 2
6 192- 18 LOCKWASHER -No. 10 . ... e e e e e, 2
7 128- 17 NUT-No. 10-24 .. . . . it 2
8 182- 553 BOLT - No. 10 - 24 x 3/4” phillips, black . ... .......... oo\ ... 2

*Use before S/N:
**Use S/N and after:
226-14084020
446-14086200
448-14097625

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 10657* ELBOW ASSEMBLY - fuel tank, filter . ............... ........... 1
1 C  10678** ELBOW - hose 90°% {ShOWN} .. ... ... ...ttt 1
2 C 28962 RETAINER - fuel line {optional) ............ ... 00 uiuuinon. ... 2
3 C 28837 HOSE - fuel line 50" (1270 mm)cuttolength .. .................. 1
4 NSS * TANK - fuel {use C44818, C44819, C31978 and (2) C32376) ........ 1
4 NSS ** TANK - fuel (use C44818,C44819) .. . ... .. ... ... 1
5 c 11528  CAP - fuel tank (includes insert) .. ... ...... ... ... uuuuinnn.. ]
6 C  28937** HOSE - fuel line 4" (100 mmlcuttolength. .. .................. 1
7 € 23527  LINER -18NK. . . ..ottt it e 1
8 C 14690 CUSHION -fueltank ... ..... ... ... 0ttt i, 2
9 C 32376 CLAMP - hose - 112" . ... et 4

10 € 28296** FILTER -~ fuel .. ... i 1

11 C  24689** CLIP-"J" fuel line retaining . ............ .. .uuuiunmennnnn . 1

12 187- 1036 SCREW - 1/4” - 20 self 18D . . .. oo ot e e e e 1

C 28030 INSULATION -fuel line . . ... ... ... e, 1

*Use before S/N:
**Use S/N and after:
226-140718562
446-14074273
448-14075966

8-2753-25 July 1995



26




REF.  PART NO
1 C  20359*
1 C 29988~
2 C 20360
3 C 20361*
3 C  29989**
4 C 20369
5 C 287189
6 C 20371
7 o/L
8 C 20372
9 oL

10 o/

11 169- 133

12 C 20375

13 C 20376

14 C 29506

15 121- 3

17 187- 1073

18 C 24951

19 C 24952

19 C 25778

20 NSS

21 163- 22

22 195- 102

23 187- 1511
1 C 25489
1 C  29298**
2 C  29302**
2 C  25490*
3 13- 1
4 192- 19
5 129- 101
6 C 28033
7 C 28034
8 187- 1036
9 C 26255
8-2753-27

MODEL 226, 446 AND 448 COMPACT TRACTORS

GOVERNOR AND BLOWER HOUSING

DESCRIPTION

ROD - governor control. . ... ...ttt e e
ROD -governorcontrol . . . ... ... .. ..
RETAINER - governor control rod, carburetorend ... ............

RETAINER - governor contrel rod, governor end
RETAINER - governor caontrol rod, governor end

ARM - governor control . ... ... ... e
BRACKET - governor mounting . . ... ....ouii i ..
SPRING - throttie leveradjust . . .......... ... .. ... ... .......
SCREW - No. 6x 7/8" round head machine ... .................

CLAMP - swivel, throttie

WASHER - swivel clamp mounting . ........ ... ... ...,
PIN - cotter, swivelclampmounting .. .............c it ..
SCREW - No. B X 3/B™ . . .. . i e e
BUSHING -governor control . .. .. .. .. 0 e e
SPRING - governor .. ........ ...,
RETAINER -throttlecable . . .. ... .. ... ... ... . . .
BOLT - 1/47 - 20 X 12" e e
BOLT - 174" - 20 X B/8" .. ... . . e
BAFFLE - cylinder air, R.H. . ... ... ... . . . . .

BAFFLE - cylinder air, L.H. {shown} use before S/N: 226-14071775,

A4B-140741756 . .. . e

BAFFLE - cylinder air, L.H. (448 all) use S/N and after:

226-14071775, 446-14074175 . .. . i e e
HOUSING - blower . ... . e e e e e e e e e e e e e s

WASBHER . ... e e

*Use before S/N:
**Use S/N and after:
226-14071776
446-14074175
448-14075830

HEAT SHIELDS AND ENGINE BAFFLES

SHIELD -exhaust pipe L.H. . .. .. ... . i i e
SHEILD -exhaustpipe L.LH. . .. ... ... ... . .. . . ..
SHIELD - exhaust pipe R.H. ... ... ... . .. . . .
SHIELD -exhaust pipe RH. ...... .. .. . . i,
BOLT - 14" - 20 x 1127 heX . .. i it et
LOCK WASHER - /4" . i e
NUT - 1/47 - 20 hex . ... i et
BAFFLE -cylinder L.H. . ... ... . .. ..
BAFFLE -cylinder RH. .. .. ... .. .. . . .
SCREW - self48pping . . . . ... ...ttt ittt ee it
SUPPORT -pump MOURLING . . ..o ot it i et e e et e e e e e e e

*Use before S/N:
**Use S/N and after:
226-14071775
446-14074175
448-14075830

.................

27

REQ'D

PR et e e e ed B md el o ok ek ) ek eed mad

i

— B ek el

PR IR N SN N, P R Y Y

July 1985



28




MODEL 226, 446 AND 448 COMPACT TRACTORS 29

HEAT EXCHANGER SUPPORT AND MUFFLER SHIELDS

REF. PART NO. DESCRIPTION REQ'D
1 NLA SUPPORT - heat exchanger {226, 446) . . . ... ... ... ... ........ 1
1 C 28283 SUPPORT -heatexchanger (448} .. ......c.vvuriiinnnnnnennn., 1
1 C  29284* * SUPPORT - heat exchanger {226, 446) . . ... ... ... ... iuunnon.. 1
2 113- 118 BOLT - B/16” X BIB . e e e e e 4
3 C 26088  SHIELD - heat, muffler (226, 446} shown . . .. .. i ir e e 1
3 C 26455 SHIELD - heat, muffler (448) . ... ... .. ... ... 0., 1
4 113- T BOLT -1/4" - 20 x 12" hex . .. o i e ettt 2
4 187- 1036 BOLT 1/47 -20x 172" self 18D .. . i oot i e e 2
5 Cc 23558  PAD -insulation . ... ... ... e 1
6 € 29698** RETAINER -insulation. . . ...... .ttt e e e e e e e 1
G C 23559* RETAINER -insulation. . . ... ... . i e e e e e 1
7 192- 19 LOCK WASHER - /4" . i i it e e e e e e e 2

*Use before S/N:
**Use S/N and after:
226-14071775
448-14074175
448-14075830

8-2753-29 o July 1995






REF.

DWW NLDDOADWWRNN -2

WA WN —

—_— b i b
WK - O

8-2753-31

QOO0 0n

QOROOOOOOOQODO0 =0

-
w
e

C
c
1
Cc
61- 12
c
C
Cc
c

PART NOQ.,

24763
26874*>
26971+
25071*
28968~
28294*
29- 102
26207
1- 512
25073*
26969**
24296*
26968**
23681*
22889**
23880*
29290**
14- 272
23686*
26058**
404

29288
29292
28294
29- 102
26207

29284
26062
29291
29290

214- 272

26058

192- 404

MODEL 226, 446 AND 448 COMPACT TRACTORS

EXHAUST SYSTEM
Use before S/N:
226-14071775
446-14074175
448-14075830

DESCRIPTION

MUFFLER ASSEMBLY - exhaust (inciudes items 8, 9, 10 and 12)
MUFFLER ASSEMBLY - exhaust {includes items 8, 8, 10 and 12)
PIPE -engineexhaust LH. .. ...................
PIPE -gngine exhaust L.H. .. ...................
CLAMPB ASSEMBLY - muffler 1-1/4 ... ...........
CLAMP\ASSEMBLY - muffler 1-1/8""..............

NUT -5/168" N.C. hex. .. ... o e,
GASKET -exhaust . ......... e
BOLT - 5/16"" x 5/8 " socket head .. ..............
PIPE - engine exhaust RH. . ....................
PIPE -engine exhaust RH. . ....................
WRAPPER -muffler ............ .. i,
WRAPPER -muffler .. ... .....................
COVER -mufflerend . ............ ... ......
COVER -mufflerend ......... ... oo,

INSULATION -muffler ... ... ... ........
CLAMP - wrapper mounting . ...................
INSULATION -muffler ... ... ... ... ............
INSULATION -muffler ... ........... ... ......

*Use before S/N:
**Use S/N and after:
226-14048500
446-14041750
448-14044287

EXHAUST SYSTEM

Use S/N and after:
226-14071775
446-14074175
448-14075830

MUFFLER ASSEMBLY - exhaust (includes items 8, 9, 10 and 12)
PIPE - engine exhaust L.H. . ....................
CLAMP ASSEMBLY -muffler 1-1/8" .. ............

NUT -5/16"" N.C.hex. ... ... ... ... .. .......
GASKET -exhaust . ........ ... iiiion.o...
BOLT - 5/16”" x 5/8" socket head ...............
PIPE-engineexhaust RH. . ....................
WRAPPER -muffler .. ... ...... ... ... ........
COVER -mufflerend .......... ... ............
INSULATION -muffler .. ....... ... ............
CLAMP - wrappermounting . ...................
INSULATION -muffler .. .. ... ................

..............

...............

3

REQ'D

.b_s_nm...x..n...a_a_n_.l_a_n.pl\)[\)]\);\)_n_a._x_.\

B = e A BN - -

July 1995



32




REF.

o~ hWON =

8-2753-33

PART NO.

NSS

1856- 533
C 26284
353- 462
C 20093
C 26268
C 20053
113- 207
138- 63
132- 310
132- 320
C 14908
C 18867
C 28288
C 27734*
C 18767
131- 178
195- 104
C 29409

MODEL 226, 4468 AND 448 COMPACT TRACTORS

PTO CLUTCH LINKAGE

DESCRIPTION

KNOB - lever, PTO (use C28237) ... ... .. ... ... ... ...,
WASHER - 172" . i i s i et ettt e
BRACKET - support, PTQ lever . ... ... ... ... ...,
BUSHING - fever, control tower .. .. .... .. ... v en.
BUSHING -special ....... ...ttt
BUSHING - flange, nylon .. ... ... ... i
BUSHING -nyvlon ... ... .. . i i i i
BOLT - 3/8" x 1" N.C.heX .. ...ttt i et e e
PIN - roll 178" x 1-1/4" . e e e
PIN - cotter 1/8" X 17 .. ittt e it e it e et e
PIN - cotter 3/32" x 3/4" . . .. e s
WASHER - nylon 3/8" {early production) ................
SPRING - clutch rod {early preduction} . .................
WASHER - spring - - . ... ... i i i e e i
ROD -clutch . ... i ittt e et rt st et e

NUT -lock 3/8" N.C.hex.... ... .. ... ... ... ...
WASHER - 38" . .. e
LEVER-PTOengaging . ... ... ... ...t iinuruneann.

*when replacing early style clutch rod:
1. discard nylon washers and springs
2. also required (2} 132-320 cotter pins

33

REQ'D

July 1885






REF.

Lo hwhn=

July 1995

PART NO,

C 310286
C 168186
C 24741
C 261686
164- 40
193- 76
C 28677
C 15515
C 15557
C 31045
C 23740
C 28738
C 32189
C 16786
129- 125
C 23627
C 23824
C 23830
C 23625
C 29811
C 31018
113- 3
131- 934
C 32168
C 29772

MODEL 226&. 446 AND 448 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH AND FAN ASSEMBLY
FAN -cooling ... ... ... . i
HUB-clutch .......... ... ...
ARM -engaging . ... ..t e e e e
SCREW - 5/16"" - 18 x 3/4" flat head socket ...........
LOCK WASHER - 5/16" special exiernaltooth...........
WASHER - fan 17/32" .. . ... . . e e
WASHER -spring . ....... ... .. i,
WASHER - spacer .0B0" . . ... ... ... . .. ... .
KIT - puliey and disc assembly (inciudes item 18} . .......

KIT-frictiondisCc ......... ..,
BEARING -ball .. ....... ... .. ... ..
CAM -clutch .. ... . . i e e

NUT - 127 NF. e e e
GUIDE -adjusting nut . ............ ... unnii.n,
WASHER - spacer . .. ... it i ittt it
SPACER -hub . ... ... ..
NUT -adjust . .. ... i i e e e it ee et
SPACER - washer 1007 . . ... ... ... . e
CLEVIS-PTObrake ........ ... ...
BOLT - 1/4" - 20 x 3/4" . . ... e e
NUT - 1/4" - 20flangeiock ........................
CAM -clutch . ..... ... .. i et i
WRENCH - clutch adjust

--------

35

REQ'D

et R R b P\ end b md md b N b ) b ek () (T =t DY A) = el

8-2753-35



36




REF.

[ G5 1 J Y N T S S S Y

o
~d

NNMNMNMPDN
ot WhN

8-2753-37

PART NO.

c 28716**
C  29719*¥
C 27153*
c 26941*
C 24827+
C 30143*
C 24137+
C 30118**
C  30117**
C 2e6816*
c 28817*
c 23827
C 22023
131- 1318
C 27508
131- 1181
186- 525
C 18183
C 16362
132- 334
C 15410
186- 2029
113- 219
C 25317
C 25318
113- 113
182- 20
C 14728
C 14730
192- 23
13- 424
166- 86
138- 2073
C 16373
C  29308**
C 24820
182- 547
192- 19
128- 101

C 26506
187- 1036
C 16361

C 29314*~
C 29315**
C 30004%*
C 33487**

MQODEL 226, 446 AND 448 COMPACT TRACTORS

HOOD, FRAME AND GRILLE
Use before S/N:

226-14094020
446-14096200
448-14097625
DESCRIPTION
FRAME - main {226} . . . ... i i e e e e e e e

FRAME - main {446, 448} shown

FRAME - main (446, 448)
SHIELD - heat
SHIELD - heat
SPRING - {atch

HOOD AND GRILLE ASSEMBLY - (includes item 31} 448
HOOD AND GRILLE ASSEMBLY - (includes itern 31) 448

LINER - hood
HINGE - frame

NUT «lock 1727 NJF. o e e

PIN - attachment

WASHER - piain 3/8"" x 13/16”" 0.D. (over engine foot pad)}
LINER - instrument panel

PIN - cotter 1/8"" x 3/4"

WASHER - plain 3/8"" x 1-1/4" 0.D. {under cushion)
BOLT - 3/8" x 2" N.C. hex
PAD - foot L.H.

BOLT - 5/16°" x 7/8"" N.C. hex
LOCK WASHER - 5/186"
SPACER - rear, frame {448, 448}
SPACER - rear, frame (226)
LOCK WASHER - 1/2"
BOLT - 1/2'" N.C. hex, transaxle mounting
BOLT - 1/2" x 1-1/4"" flange
PIN - roll 3/16" x 1-1/4"
PIN - latch
RETAINER - battery hoid down
RETAINER - battery hold down
BOLT - 1/4"7 - 20 x 1/2"
LOCK WASHER - 1/4*
NUT - 1/4"" - 20 hex
COVER - access
SCREW - 1/4" - 20 x 1/2"° self tap
HINGE - hood
BUTTON - push, hood release
ROD - push, hood release
SPRING - release
LATCH - hood

*Use before S/N:
**Use S/N and after:
226-14071775
446-14074175
448-14075830

FRAME - main (226) . .. .. ....... ... ...
HOOD AND GRILLE ASSEMBLY - (includes item 31) 226, 446 (shown) . .
HOOD AND GRILLE ASSEMBLY - (includes item 31) 226 446 (shown) . .

NUT - fock 3/87 N.C. . ...
ROD - hood hiNGR . .« . o v oo o
CUSHION = WaSher . . v o v v oo oo
PAD - foot RH. (ShOWN) . . . oo oo

37

REQ'D

b ot b b B b (1N U 2 et BRI D OB AR D D et e B et ed BB BRI N e ed et wd e B e e el ed e o

July 1895



38




REF.

DO~ P LN -

8-2753-39

FART NO.
C 30823*
C  30526*
C 30143
€ 24137
C 301186
c 30117
C 23527
C 22023
131- 1318
C 27508
131- 1181
185-5256

¢ 31278
C 16362
132- 334
C 154710
195- 2029
113- 218
C 30458
C 30460
C 30462
C 30464
121- 108
C 30134
C 14729
C 14730
192- 23
113- 424
166- 86
138- 2073
C 16373
C 30142
182- 547
192- 19
129- 101
C 26506
187- 1036
C 16361
C 29314
C 30126
C 30004
C 33467

MODEL 226, 446 AND 448 COMPACT TRACTORS

HOOD, FRAME AND GRILLE

Use S/N and after:

226-14094020
446-14096200
448-140975625
DESCRIPTION
FRAME -main (226}, .. ... ... ... ... ... ... i

FRAME - main {446, 448)
SHIELD - heat
SPRING - latch

HOOD AND GRILLE ASSEMBLY - (includes item 31} 226, 446 {shown) . .

HOOD AND GRILLE ASSEMBLY - ({includes item 31) 448
LINER - hood
HINGE - frame

NUT -lock /2 NLF. e

PIN - attachment

NUT -lock 3/8"" N.C. ..o i

WASHER - plain 3/8’' x 13/16" 0.D. {over engine foot pad)
SHIELD - heat

ROD-hood hinge . . ....... ittt rn e e

PIN - cotter 1/8"" x 3/4"

CUSHION - washer. .. ..ttt it e s it tccer e

WASHER - plain 3/8" x 1-1/4"" 0.D. (under cushion}
BOLT - 3/8" x 2-1/4"" N.C. hex

PAD -foot L.H. (226) . ... .. .. it i e i st e v eiaaanns

PAD - foot R.H. (shown} {226}
PAD - foot L.H. (446, 448)
PAD - foot R.H, (446, 448)
BOLT - 5/16"" x 1/2" N.C. hex

CAP -instrument panel. . .. ... .. i it ittt ittt e e,

SPACER - rear, frame {446, 448)
SPACER - rear, frame {226}
LOCK WASHER - 1/2
BOLT - 1/2" N.C. hex, transaxle mounting
BOLT - 1/2' x 1-1/4"" fiange
PIN - roll 3/16"" x 1-1/4"
PIN - latch
RETAINER - battery hoid down
BOLT - 1/4" - 20 »x 1/2"
LOCK WASHER - 1/4"
NUT - 1/4"" - 20 hex
COVER - access
SCREW - 1/4"" - 20 x 1/2" self tap
HINGE - hood

BUTTON -push, hoodrelease . . . .. .. ... ... .. ... . ... inn.

ROD - push, hood release
SPRING - release
LATCH - hood

*Also requires C30530
before S/N:
226 - 14110139
4486 - 14112151
448 - 14113556

...........................................

............................................

-------------------------------------------

...........................................

...............................

..............................................

.........................................

REQ'D

.

.
.

P m RSN NP RNNEAR A s R Wh 2 B RABRNMNM— = k-

July 1895

39






REF.

DXL B D WWNN -

8-2753-41

MODEL 226, 446 AND 448 COMPACT TRACTORS a1

SEAT, FENDERS AND TOOL TRAY

PART NO. DESCRIPTION REQ'D
C 31020 SUPPORT - seat, front (228) shown . ... ... o ittt iee i e 1
C 31021 SUPPORT - seat, front (448, 448} ... ... .. ... ... . . . i 1
C 37265 SUPPORT -seat, rear (228} shown . .. . .. .. ittt e e i e ee s 1
C 37266 SUPPORT - seat, rear (446, 448) . ... . ... . . . i i 1
113- 427  BOLT - 1727 x S-1/47 {228} . . . . . i e e e e e it 2
113- 441 BOLT - 1/2" x 2-71/4"" N.C. hex (446, 448) ..... ... . . @ . 2
113- 424 BOLT - 1727 x 17 N.C. heX ... e e e e e e e e 1
T13- 118  BOLT - B/168 7 X BIB .t e e e e e e e e e e e et 1
192- 20  LOCK WASHER - B/16" . .. i i e e e 1
182- 23  LOCK WASHER - 172" L i i e et e et e e 4
C 31004  TRAY -100 . . ... e e e e e e e e e e e e, 1
C 164289 PiN-seathinge ... ... ... ... . it it 1
C 30071 SEAT-(226)shown {black) ... ... ... it it i i i e 1
C 30066 SEAT - (446, 448} (black) ..... ... i it 1
C 15410 CUSHION -rubber ... ... . . i i e it it ceens 8
185- 2178 WASHER - 5/167 x 1-1/4" 0D, Zinc. . . . . oot et et e e e e 4
T13- 122  BOLT - B/187 X T-1/27 i i e e e e e e e 4
C  14534% BUMPER - S88L . . . v .ttt i et it it e et e et e e e e e e e 2
121- 106 BOLT-5/16" x H/2 " flangelock ... ... .. . it iiiiennees 10
NSS * HINGE ASSEMBLY - seat (use C33474 and {2) C29305, 113-102, 131-911) 1
C  33474% HINGE ASSEMBLY - Seat . . ..o ittt it e e e e e e e e q
C 26829+ FENDER - R.H. {2268} ... ... . ittt it et et sanenns 1
C 26831+ FENDER-L.H. {226) shown ... ... . .. ittt it rinenannn 1
C 26835+ FENDER-L.H. (446, 448) ... ... ... . ittt it iieeeaenn 1
C 26833+ FENDER - R.H. (446, 448) .. .. ... . . . i i itesaans 1
C 14728 GRIP - shift lever . . ... it i i it it ettt e e 1
C 27894  LEVER - shift . ...ttt e e e s e e e e e 1
188- B26 WASBHER - 7/16" x 1-1/4" O.D. . .. . .. i e 1
Cc 17216 SPRING -shift lever . ... .o i i i e e e et it e ea e 1
C 30489 WASHER ... .. it e e e 1
131- 1181 NMUT - lock 378" N.C. ReX. . oot et e e e e e e e 1
C 28305™ % CAP - spINg. . . ... ittt it it et et et e e e e e e 2
C  29306™™ SPRING - SEaL . . .. .. ittt it et ettt e 2
113-  102%* BOLT - B/16" - 18 %X 3/4" . . .t e e et e e 2
131- S11** NUT -5/16" - 18 flange lock . . ... . .. i ittt i e i e e 2
NSS REFLECTOR - red, rear fender fuse C30942) . . .. ... . .. . . 2
C 30467 ++FENDER - RiH, (22B) .. ..ottt e it et e e it annse e 1
C 30466+ +FENDER - L.H. {(226) shOoWn . . ... it e i et aa 1
C  30471++FENDER - R.H. (446, 448) . ... ... ... et 1
C 30470+ +FENDER - L.H. (446, 448} ... .. .. .. it e i e 1
182- B47  SCREW - 1/4" - 20 3 12 . e et e e et er e e 2
131 934 NUT - 0/ i e e e e e e e e e s e e e e e e e e 2
C 371008 SPRING -seat sWitch . .. . ... .. .. i it e e e e s ieee 1
C 26528 CAP - SPIMO. . . v ot s st et et st e st et ettt et i 1

*Use before S/N:
**Jse S/N and after:
226 - 14071775
446 - 14074175
448 - 14075830

+ Use before S/N:
+ 4+ Use S/N and after:
226 - 14094020
446 - 14096200
448 - 14087625

July 1985



A2




REF.

QOO DWWWWNNDMNN - -

PART NO.

C 18812
C 40887
NSS

NSS

NES

NSS

NSS

NSS

NSS

NSS

138- 29

C 22278
C 11806
Cc 137186
218- 404
Cc 13106
132- 311
C 12975
C 28226
187- 1910
C 448086
192- 23
129- 166
128- 365
C 44841
C 44640
C 22568
218- 17
C 258565
C 25856
195- b4
C 28232
C 27902
C 28232

B-2753-43

MODEL 226, 446 AND 448 COMPACT TRACTORS

FRONT AXLE

DESCRIPTION

AXLE -front {226) . . ... .. .. e e
AXLE - front (446, 448)shown . ... ...... ... .. i,
SPINDLE - R.H. (226) luse C45087, C279802)..................
SPINDLE - R.H. {446, 448} shown {use C31341, 132-311, C27902) .
SPINDLE - L.H. {226) {use C45086, C27902) ..................
SPINDLE - L.H. (446, 448) (use C31340, 132-311, C27802) ......
SPINDLE - R.H. {226} {use C45087, 132-311) .................
SPINDLE - R.H. (4486, 448) shown {use C31341, 132-311)........
SPINDLE - L.H. {226} {use C45086, 132-311} .................
SPINDLE - L.H. {446, 448) {use C31340, 132-311) .............
PIN - roll L. e e e e
PIN - retaining, axlepivot .. . . ....... .. .. .. . .
WASHER - thrust (226} ... .. . it it it e i ae
WASHER - thrust (446, 448)shown . . . ... ... .. ... ... .. .. ...
FITTING - fubrication ... ... ...ttt e e i e s
COVER - lubrication fitting .. ... ... ... ... . i .
PIN - cotter B/32" x 1-1/4" . . .. . i i c i
WASHER -wheel spindle .. ... ... ... .. i
WASHER - wheel spacer ......... ... ... i iiniinnann
BOLT - 3/8" N.C.hexhead .......... ... .. .. ...
LINK - drag ... o e e i
LOCK WASHER - 1/27 ZINC . .. .ttt e it et ie et
NUT - 1/2" N.F. R\H. thread, fock ... ...... ... . ... ... ...
NUT-1/2" N.F. LH. thread, lock . . . ... ... .. oot
BALL JOINT - 1/2" LH. thread. . ... ... .. .. i
BALL JOINT - 1/2" RH. thread ... .. ... ... ... iiinn..
PIN -axlepivot . ...... ... . i it e iiiae e
FITTING - lubrication ... ... .. ... i et e e e e
TIE ROD - {448, 44Bshown) . .. ... .. ... ...t
TEEROD - (2268) . .. ... . it et i
WASHER - SPBCEY . ... i i i e e
RING - retaining, wheel. . . .. ....... ... .. . .
RING - retaining, spindle {446, 448) .. ................ ... ...
RING - retaining, spindle {226) ........... ... ... ... ... ... ..

c
NN = s R RRRNOWS 2B RGO B A =5 b wd b wl ol s 3
o]

43

REQ'D

LR

July 1886



44




REF.

b
S OQOUOSNNOORWWN -

[ QT R QR R S R S Y
DV A WN

PART NO.

113- 206
C 28325
NSS *

C  29044**

C 26326
C 29812
113- 241
C 14201
129- 103
c 27501*
138- 143
185- B41
C 33309
C 33308
192- 21
195- 2089
C 15096

NES *

8-2753-45

MODEL 226, 446 AND 448 COMPACT TRACTORS

STEERING GEAR

DESCRIPTION

BOLT - 3/B” x 3/4" N.C.hex . . ... ...
WHEEL -steering . .. ... ... .. .o
PIN - pivot {use C29044) . .. ... ... . .. i,
PIN - pivot ... e
SHAFT - steering ... ...t e e e e e
WASHER - 3/8" x 1.4" . . .
BOLT - 3/8" - 16 x 3" hex .. ...t
WASHER -shim . . ... ... ..
MUT -3/8" -1B8hex ......... .. . . i,
BUSHING - (not used onallmodels) ......................
PIN-roll 174" x 2-1/4" . . . e e
WASHER - B8 . . e e e
GEAR-steering . ........ ... .. i

BUSHING -sleeve .. ........ ... ...,
LOCK WASHER - 3/8" ... . e e
WASHER-6/8" zincplated ......... ... .. . i .
BUSHING - flanged nylon ... ... ... ... ... ... ..........
C  44378** SUPPORT - steering gear [inciudes item 9)
SUPPORT - steering (use C29812, C44378 and C29044)
C 24088+ TUBE - steering
C 30127+ +TUBE - steering

*Usge before S/N:
**Use S/N and after:
226 - 14071872
446 - 14074315
448 - 14075985

+Use before S/N:

+ +Use S/N and after:
226 - 14094020
446 - 14086200
448 - 14097625

45

REQ'D

- :u

July 1885



46




REF.

OO~ PWN =

RN DALWNN == -

8-2753-47

PART NO.

C 22316
C 26381
138- 2073
C 25022
131- 1308
C 18164
C 18147
C 27755
C 21857
C 33427
C 23810
113- 2262
128- 143
C 23899
C 24761
C 40646
195- B33
132- 310
C 28978
141- 54
132- 321
C 31983
C 31882
C 30813
C 30817
C 30822
Cc 27763
C 10314
C 30912
219- 403
C 44499
C 28985
C 44478

- On
C 13106

MODEL 226, 446 AND 448 COMPACT TRACTORS

BRAKE ASSEMBLY

DESCRIPTION

PEDAL - brake actuating. ............... P
ARM -brake pedal ........... ...
PIN -roll 3/16" x 1-1/4" .. .. . .
SPRING -returm ... ..., .. it i i ieniennen
NUT - lock, special 1/2"-13 .. ... . ... ... .. ... ...
TAB - It .. e

SPACER -brake pedal ........ ... 0t ieiirinrrennnnns
BAND - brake . ... ..ot i i e e e e e
PIN -clevis. . .. ... i e e e e e
BOLT -3/8" - 16 X 1-1/27 heX . ...ttt ie i iieae
NUT -3/8"-16special . .......... ...
ARM - brake. . ... . i e e e e e e
ARM - brake (inciudes adjustmentnut} ..................
GUIDE -brake actuator. . . . .. oottt e et e e e
WASHER - B31"7 LD, ... . . e e,
PIN - cotter 1787 X 17 .. i e i it et e et e
CLEVIS .. e e e e

PIN -cotter .. ... .. . . i i i e e e e
ROD -brake {446, 448) ... ... ... 0 i
ROD -brake (226} ... ... 0t i it e v

FRONT AND REAR WHEELS

WHEEL - rear, 5 bolt {(228) for 23 x 8.50- 12¢tire .........
WHEEL - rear, 6 bolt (446, 448)shown .. ...............
WHEEL - rear, 5 bolt {226} for 23 x 10.50 - 12 tire ........
BOLT -rear wheel {446, 448) .. ........... ... v
BOLT -rear wheel {(226) . ... ... ... ... . 0.,
WHEEL - front (includes bearings) . ... ..................
FITTING - lubrication .. .. ........ .. it inannn.
BEARING -wheel . .. ... .. i e
CAP - hub, front wheel {optional} . ... ..................
CAP - plastic, Tront. . .. ... ittt e ettt e n e e e
STEM -~ valve . ... e e e e e e

--------

--------

--------

........

47

REQ'D

e et b (a3 D b sud ol B b red ek b b ek b N) = e ol b

NBENRNRNNGHNRN

July 1995



48




REF,

DO~ WA =

8-2753-49

PART NO.

C 26255
113- 206
62- 616
182- 21
C 28321
C 18918
C 26278
218- BO65
218- 5007
C 16794
C 25333
C 16793
C 25334
C 25784
C 26456

254

C 45604
C 25556
214- 14
C 33423*

C 29309**

C 18797
218- 5006
Cc 28182
185 104
NSS

218- 5107
218- 85007
c 27217
166- 86
182- 248
131- 351
218- 50862
218- 5007
C 28949
C 14655
C 16697
C 22847
C 26900
113- 1
131- 1180
187- 12562

MODEL 226, 446 AND 448 COMPACT

HYDRAULIC SYSTEM
Use before S/N:
226 - 14093640
446 - 14074315
448 - 14075995

DESCRIPTION
SUPPORT - pump mounting

BOLT - 3/8" x 3/4’" N.C hex, support mounting

SCREW - 3/8" - 24 x 1" N.F. thread
LOCK WASHER - 3/8" zinc
KEY - square 1/4"" x 3/4" (engine shaft)
COUPLING - pump 1/2'" shaft (repairs page

PUMP - hydraulic 1/2°' shaft {repairs page 57)

FITTING - hydraulic 3/4" x 7/8"" "*Q"" ring
0’ RING
TUBE - valve to lower motor port (226)

.......................

TUBE - valve to lower motor port (446, 448)

TUBE - valve to upper motor port {226)

.

TUBE - vaive to upper motor port (446, 448)

EXCHANGER - heat {226, 446)

EXCHANGER - heat (448) shown
CLAMP - hose
HOSE - rubber, tank to heat exchanger
RESERVOIR - hydrauiic oil (use C33176 kit)

.....................

PRI

RESERVOIR - hydraulic shown {use C33177 kit)

CAP - reservoir {includes insert)
WASHER - .380'" x 1.88"" {226, 448)
CLAMP - hose
HOSE - rubber, tank to pump
HOSE - rubber, tank tc pump {shown)
HOSE - hydraulic, pump to valve

“0 RING - 1/2"
TUBE - valve to heat exchanger
WASHER - 3/8"

.................

HOSE - rubber {use C29697) cut to length 7’ {180mm)
FITTING - motor port 30 degree elbow, “O’" Ring

0" RING - 5/8”

VALVE - hydraulic contral, two spool irepairs page 59)
SCREW - 1/2'' x 1-1/4"" N.C. fianged 12 point}
SCREW - B/18"" x 1-1/4"" N.C. flat head machine

NUT - lock 5/16" N.C. hex............
FITTING - hydraulic vaive 5/8"° x 7/8"* Q"

0" RING
SEAL - motor to transmission
MOTOR - hydraulic irepairs page 53) (4486,
MOTOR - hydraulic {repairs page 53) (228)
TIE - hose clamp
SPRING - compression (448)
BOLT-1/4" -20x 1/27 (448).........
NUT - 1/4” - 20 lock {448)

.......................

...................

*Use before S/N:
**|Jse S/N and after:
226 - 1407177%
446 - 14074175
448 - 14075830

TRACTORS 49

S7) o

Ring ..................

448)

NN 2= @WWRN R PR = NR = ol wd ek b BN = =3 el w5 sl o3 md ok vk ok aed ed ot

July 1995



50




MODEL 226, 446 AND 448 COMPACT TRACTORS

51
HYDRAULIC SYSTEM
Use S/N and after:
226 - 14093640
446 - 14074315
448 - 140759985
REF. PART NO. DESCRIPTION REQ'D
1 C 26255 SUPPORT -pump moUNtIng . ... ..o or e, 1
2 113- 206 BOLT - 3/8”" x 3/4”" N.C. hex, support mounting .................. 4
3 62- 616 SCREW -3/8" -24x 1" N.F. thread .. .........00v .. 2
4 192- 21 LOCK WASHER - 3/8” ZINC . ..ottt e e e e 6
5 C 28321 KEY - square 1/4" x 3/4" {6.35 x 19.5 mm} {engine shaft) .......... 1
5] C 18816 COUPLING - pump, 1/2 shaft {repairs page 57). .. .. .. uevrn. ...
7 C 26278 PUMP - hydraulic 1/2* shaft (repairs page 57) . ... ... ..oououro.. .. 1
8 218- 5065  FITTING - hydrauiic 3/4"” x 7/8" “O” RiNG . .+ oot ireeee e 1
2 218- 5007 PO RING . L i
10 C 28656 TUBE - vaive to lower motor port (226) . ... 1
10 C 29658 TUBE - valve to lower motor port (446, 448) (shown}. ... ........... 1
11 C 29655 TUBE - valve to upper motor port {226) . ... ....co'omnn 1
11 C 29657 TUBE - valve to upper motor port (446, 448) (shown}. .. .. .......... 1
12 C 25784 EXCHANGER - heat {226, 446) .. ....... ..., 1
12 C 26456 EXCHANGER - heat (448} shown .. ...... .. ... . 1
13 214- 2564 CLAMP - hose ... ... .. it i 4
14 C 29697 HOSE - rubber, tank te heat exchanger . . . .. ... .. 1
15 NSS RESERVOIR - hydraulic {use C33177 kit) ....... ... ... ... .. 1
16 C 456804 CAP -reservoir fincludes insert) ... ..... ..., . 1
18 C 25556 WASHER -.380" x 1.88" (226, 448) ... ..., 2
19 214- 14  CLAMP - hose .. ... .. e 2
20 C 283089 HOSE-rubber, tank tO PUMP . ... oot e e e e 1
21 c 18787  HOSE - hydraulic, pumptovalve ... ............. ... .. 1
22 218- 5006 O RING - 12 1
23 C 26182 TUBE-valvetoheatexchanger ................cuuuuriunnii.. 1
24 196- 104  WASHER - B/8" .. ... it 4
25 NSS HOSE - rubber {use C28687) cut to tength 7' {180mm)} . ............ 1
28 218- 5107  FITTING - motor port 30 degree elbow, “O" Ring.................. 2
27 218- 5007 YO RING - B8 2
28 NSS VALVE - hydraulic control, {repairs page 61} {Use C33473, 218-5154) ., 1
29 166- 86* SCREW - 1/2” x 1-1/4"" N.C. flanged 12 point . .. ...........o..... 4
29 166- 85%* SCREW - 1/2” x 1" flanged 12 point . .. ... ... v .. 4
30 C 27764 SCREW - 5/16" x 1-14 N.C. ... ... i 2
chl 131- 351 NUT -dock 5/16" N.C. heX. . oot o e e e e e 2
32 218- 5062  FITTING - hydraulic valve 5/8" x 7/8” Q" RING . .. ... ououeuurnn.. 3
33 218- 5007 PO RING . . L 3
34 C 28849  SEAL - motor transmission . .. . ... ... ..t 1
35 C  14655* MOTOR - hydraulic (repairs page 53) (446, 448) . ................. 1
35 C 16697* MOTOR - hydraulic (repairs page 53} (226) . . . ... ... .. 1
35 C  33234** MOTOR - hydraulic (repairs page 53) (446, 448) .. .. ...\ ... 1
35 C  30939** MOTOR - hydraulic {repairs page 53) (226} . .. ... ... oo, 1
36 C 22847 TIE-hose clamp .. ... ... . 2
37 C 26300 SPRING - compression (448) .. ........ .\ 1
38 113- T BOLT-1/4" -20x 12" (448). . . .. .. e e 2
39 131- 1180 NUT - 1/4” - 200ock {448} . . ... .. i 2
40 187- 12852 SCREW - 1/4" Philips {226, 446) .. . ... ... . ... . 2

*Use before S/N:
**Use S/N and after:
226 - 141103256
446 - 14112435
448 - 14113810

8-2753-51  July 1995



52




REF.

WXL NDWN = -

— b i -
Wby = O

14
15
6
17
18

CRONOOAPWN =

8-2753-53

PART NO.
C 33234
C 30838
28- 668
o/L

C 31309
C 31310
C 31311
C 31312
C 31313
C 31314
C 31318
C 31316
C 31317
Cc 31318
Cc 3131¢
C 31320
c 31321
C 31322
C 31323
NSS

NSS

NSS

NSS

NSS

C 16897
C 148565
C 16518
C 19040
C 25048
C 14827
C 14837
C 18382
NSS

NSS

NSS

C 14830
NSS

C 18110
C 28703
C 28874
NSS

C 18041
C 14838
C 14836
C 18092
28- 662
C 14838
c 19212
€ 298732

MOTOR - hydraulic {226)
MOTOR - hydraulic (446, 448)

MODEL 226, 446, AND 448 COMPACT TRACTORS

HYDRAULIC DRIVE MOTOR

Use S/N and after:
226 - 14110325
446 - 14112435
448 - 14113810

DESCRIPTION

MOTOR - hydraulic (4486, 448)
MOTOR - hydraulic {2286)

BOLT - 3/8"" - 24 x 4-1/4"" (226}

BOLT - 3/8"" - 24 x 4-5/8'' {446, 448) . . ... . ... .. ..........
COVER - end. . .. it e e e e

ROTOR ASSEMBLY - (22B) . .. ..o it e e e e
ROTOR ASSEMBLY - {446, 448) . ... .. ... i
PLATE - WAL . . . . ittt it it e e e e e e e e
LINK -drive (228) .. ... e e e e e e e e e
LINK -drive (4468, 448} .. ... . ... it e

BEARING - thrust

SHAFT - coupling . ... oo i i e e

WASHER - thrust

BEARING -thrust . ......... .. .. ... .. . . . i e

HOUSING - drive end

BEARING -outer .. ... .. .. i i e
KIT - seal
SEAL -commutator fing . ...... .0ttt e e
SEAL - NG ... e e e e
BEAL - FiNg . . i e e s

WASHER - backup

SEAL -dit{not used) ... ... ...t ittt e e

HYDRAULIC DRIVE MOTOR
Use before S/N:
228 - 14110325
4486 - 14112435
448 - 14113810

RING - retaining

SPACER - (see kit below) .. ... ... ... ... ..
SEAL -oil {see kitbelow) . ... ... . i e e
HOUSING ASSEMBLY . ... . e e e s
END CAP ... i e e e e e e
SEAL - {see kitbelow) . . .. ... . i i i

SHAFT - coupling {order complete motor)

DRIVE LINK - 446, 448 {order complete motor) ...............
DRIVE LINK - 226 {order complete motor) . ..................
PLATE - wWear . ... it i e e e e e e e
ROTOR ASSEMBLY - 4486, 448 {order complete motor) .. .......
ROTOR ASSEMBLY -~ 226 . ..., ... .. it ittt i i

PLATE - manifold

MANIFOLD ... .. e
COMMUTATOR AND RING SET (order compiete motor) .. .......
RING - sealing (see kit below) .. ..... ... ... ... .. . vva..
SLEEVE - 448, 448 . . . . ... .. . e
SLEEVE - 446, 448 . . .. .. .. . .. e
SLEEVE - 226 .. ... i e
BOLT - 3/8" x 3-7/8" N.F. hex {226) ......................
BOLT - 3/8" x 4-3/8" N.F. hex {446, 448} ... ...............
WASHER - .010"" {0.25mm) {see kitbelow)}..................
KIT - *“0’’ ring and seal (includes items 2, 3, 6, 11, 12, 14 and 17) ..

....................................
........................................
................................................

53

REQ'D

ot ook ek (F] el b o e b AY b ol e od h et wmd ol ok e W] W] e

.. 1
July 1885



54




REF.

wd wlh o
N=CQOO~NNNU & WWN-—

8-2753-27

PART NQ. DESCRIPTION

€C 29047 KNOB-speedcontrol .............c..ciuviiinininnn..
C 27883 BUSHING - lever. . .. ...ttt e e s
C 28407* LEVER-speedcontrol{shown)........................
C 30128** LEVER -speedcontrol ... ... ... . ... . ... . ... ... ....
C 29645 SPRING - compression . ...... .t nennnns
C 21818 WASHER-nylon .. ... ... .. it
C 18742 ROD -control. ... ... .t i i et ie i e
129- 122 NUT-5/16" N.F. hex, zincplated .....................
C 19025 JOINT -ball . ... . e e e
196- 521 WASHER - B/16" ... ... .. i ittt ieiee e
132- 320 PIN-cotter 3/32” x 3/4" ... . .. e
138- 2072 PIN-roll 178 x 1-3/4" . e
196- B33 WASHER . .. ... e e e
C 29648 LOCATOR ASSEMBLY -neutralstart ...................
C 30130** LOCATOR ASSEMBLY -neutral start .............00on..
CcC 29647 SCREW - 1/4'"-20black .........c.. i innans,
C 29648 WASHER -nylon . . .. ... . i i i e e
NSS * CARRIER - locator {use C31678, 131-1180) ............
N3G ** CARRIER - locater (use C31678, 131-1180) ............
C 29650 SWITCH -neutral start . ............... .0 iirvnnn
C 29681* LOCATOR -half .. ... ... . . .. . i
C  30450** LOCATOR-lightswiteh .......... i ininnn.
C 29652 SUPPORT -locator .. ... ittt e e e eeea
C 28683 SPACER -tube . ... . i i e e e
C 30827 SPRING - locator . ... ... ..ttt ceiaanns

MODEL 226, 446 AND 448 COMPACT TRACTORS

SPEED CONTROL

*Use before S/N:
**Jse S/N and after:
226 - 14094020
446 - 14096200
448 - 14097625

35

REQ'D

PO A) ad eed e d o 3 A A) e otk et md o el ook mnd sk e b d e ek b

July 1995



56




REF.

[\ P L S P (R N (N . ]
COONOGHLWUN=20LDRNNOT W=

%)
-k

REF.

—
W 00 = Pt by -

[ 3
—

[N N Ry
(S LR S ]

8-2753-57

MODEL 228, 446 AND 448 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

PART NO.

26278
53109
24861
15731
15732
15733
15734
157356

73
w

16737
15738
15739
15740

111
19207
18115
18916

o
@

n oy
wwn

32199
15036

OOZ2000-00002Z2000000T0

PART NO.

NSS
C 28709
C 28718
NSS
NSS
C 28711
NSS
C 2872
Cc 28714
C 282156
Cc 28713
NSS
NSS
211- 306
C 28715
166- 32

DESCRIPTION
PUMP - hydraulic 1/2° shaft

O RING - COVRL . o o e e e e
BODY - pUMmP ... e e e e
COVER - front . ... . e e
SEAL -shaft . . ... ... . i e e e e
GEAR ASSEMBLY - drive {1/2" shaft) {use C26278) .........
PLATE - WeAF . .. ..t ittt e et e e e
SHIELD - heat . . ... . e i e e et e e .
GASKET .. i e e e e e

KEY - 1/8" square x 3/4" fong ({1.587 mm x 19.05 mm)......
WASHER ... . . e e e e
COUPLING - pump

HYDRAULIC PUMP (CESSNA]}

DESCRIPTION
PUMP - hyd. (use C26278j

PIN -dowel . . ... . . e e

HUB - {order item 17} .......... R,
HUG -{order item 171 . .. oo it e e e e et e e
SCREW - set 5/16"" x 5/16"" NC sockethead ..............
SPIDER . .t e e e e e e e

.....
-----

.....

SPRING . . ... e e e e e
DIAPHRAGM -wearplate .. ............... .. .iuinn..
COVER-front {use C26278) . ... ... ittt ii e
COVER -rear {use C26278) .. .. ... . i
SEAL -shaft . .. ... . i i e
BODY -pump {use C26278) . ... ... it iiei i
SEAL -diaphragm . ... ... .. e e i,
GASKET -backup .................. e
KEY - 3/16" square x .609” (4. 76 mm x 15,47 mm} ........
GASKET -back Up ... it i e e
GEAR -drive (use C26278) . . . ..., .. ittt i i e
GEAR -driven {use C28278) ... . ... it icnnn s
BALL - steel 7/32" . .. .. ... i i e .
PiN - dowel 1/4"” x 1-1/4” (6.35mm x 31.75mm) .. ........
BOLT - 5/186"" - 18 x 2-1/2"" 12 pointflange ...............

-----

57

REQ'D

b (Y b ok d J e P ek ek owh wd wed b ek b DD b )

REQ'D

AN = md e ot woh b eh ek il 3 R =R

July 1995



58




REF.

QRO WN =

L by —

8-2753-59

PART NO.
c 27217
C 28699
NSS

NSS

C 28856
NSS

271- 208
C 21507
€ 17433
C 17435
129- 531
C 26688
C 28707
C 28706
C 28705
NSS

211- B
C 17438
C 28708
C 17444
169- 114
221- 841
C 21808
C 206665
C 26664
C 26666
C 26663
C 34555
195- 521
c 27218
211- 7
C 17443
c 218M
C 13360
192- 23
113- 424

MODEL 226, 446 AND 448 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE
Use before S/N:
226 - 14093640
446 - 14074315
448 - 14075995

DESCRIPTION

VALVE - control, two spool
RING -retaining ... .....vivt it rnnrneaenn,
SPOOL - motor {order C27217) . . ... . i
SPOOL - lift (order C27217) . ... . . i i,
SEAL - spool . .. .. e e e e
BODY - valve (order C27217) ... ... ... i,
BALL - steel B5/16" . ... .. . e,
SPRING -relief ............ A
SCREW - relief adjust . .. .... C e i
GASKET -reliefadjustecap ........ . ... ... ... .....
CAP - adjust SCIewW . . ... ... o vt ittt e iinin i anes
DETENT -spoal. ... .. it
SPACER -detent . . . ........ e
SPRING - detent return ... . .. et
WASHER -return . ... .. .. . . i i e e

COVER -detent .. ........ ... .. . . ¢ciriieeunnnnn.
SCREW -detent .. .......... ... ciiiiiiinnnnan.,
SPRING -detent . ......... ... i,
SCREW -~ COVEE . . . .. ittt et i et i
PLUG -pipe . ... ... i e e
RETAINER -ballseat . . _..... ... ... ... ... .. ...
SCREW -adjust, relief . .. ........... ... ... ...
GASKET -~adjustcap. . ... . ittt e
CAP - adjust SCTewW . . . ... ittt it e
SEAT -reliefball . .. .. ... ... ... . L,
NUT -lock .. . i e
WASHER . ... . e
DETENT -spool. .. ... e
BALL -steel 1/4 {B.35mm}...... ... ... ... ... .
SBCREW -detent . . ........ ... . itiiiiieennnnnn

........

........

........

........

59

REQ'D

A RN et A el ok ok ek ok md wd S R N ek () w3 b i N ek 3 R) ol et S oamd ed A =

SIS

July 1985



60

0
& &y, P
@'@%%52

9

& g

&

LIFT SECTION DETENT GROUP

@y,

ol

ng?

TRAVEL SECTION RELIEF GROUP

LIFT SECTION RELIEF GROUP

HOLDING SECTION GROUP




REF.

OO HLWN=

8-2753-61

PART NO.
NSS

C 29956
C 28217
C 28856
C 28951
211- 208
C 21507
C 17433
C 17435
128- 531
C 26668
c 28707
C 28706
C 28705
NSS

211- 5
C 17438
C 28708
C 17444
169- 114
221- 841
C 21508
C 26665
C 26664
C 26666
C 26663
C 34555
C 29850
C 29858
211- 7
C 17443
CcC 30002
C 30481

MODEL 228, 446 AND 448 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE

Use S/N and after:
226 - 14093640
446 - 14074315
448 - 14075995

DESCRIPTION
VALVE - control, two spool {use C33473, 218-5154)

CAP -end ... ... .. i e e
YO RING-@ngd C8D .+ v vt s i e e e e e
SEAL -spool .. ... ... e
SPRING -centering - ... ... ...t
BALL -steel B/1B8" .. ... . ... .. e
SPRING -relief .......... ... i,
SCREW -refief adjust . ........ ... ... ... ... .......
GASKET -reliefadjustcap ............ ... ........
CAP -adjustscrew . .. ... .. .. .. .t nnnnnn.n
DETENT -spool. . ... .. i i,
SPACER -detent . .. ........ i
SPRING -detent refisfn . .. ...... ...ttt ernrennns
WASHER -returm .. .. ittt e e e e e
SPRING - relief (use C2181% relief kit . . . .............
BALL -steel 3/16" . ... e e
COVER -detent . ...... ... iitiet e
SCREW -detent ......... ... .t enneninnsns
SPRING -detent . ........ . ... . i,
SCREW - COVEr . ... . et ittt i e e i e e
PLUG - pIpB . . .. e e e
RETAINER -ballseat . ... ....... ... ...
SCREW -adjustrelief .................. ... ... ....
GASKET -adjust Cap. . .. ..ttt it et i i i i e e ns
CAP - adjust SCTeW . . . .. ..ttt ittt ittt e
SEAT -refief ball . . ... . i i i e
NUT -lock ... i e e e e
WASHER - spring retaining ... .....................
DETENT -spool. . ..., . ittt e e e o
BALL -steel 1/4"" | . ... . . . . . e e
SCREW ~detent . ........... .. it iiininnnininnan
I - - |
PLUG - spool (use to replace rear plug only, to limit over travel of spool)

.........

.........

.........

.........

.........

.........

---------

.........

61

REQ'D

— et B RS et DD b o b e w3 b B P NS = RN b B el et md B wed e N R B -

July 1295



62

W
W
)]
]
.
AR

/ mw N
\
SGBND.
AL N
gy e,
= /W )
/ﬂ /




REF.

DOUNDOThRWN -

8-2753-63

PART NO.

C 24843
NSS

C 12713
C 24804
C 24803
C 13241
C 13385
C 13268
C 28281
C 30022
22%- 3
138- 2073
C 186699
C 22638
126- 128
C 18700
C 228637
C 26342
C 13198
C 36935
C 28241
192- 23
121- 21
Cc 12725
C 37222
C 14168
C 14644
N5S *

C 30030**

C 12552
NSS
C 33305
NSS
NSS
NSS
NSS
NSS
28- 680

C 30031**

131- 1133
Cc 12718
C 14223
C 33417
C 14222
113- 424
166- 86

MODEL 226, 446 AND 448 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

DESCRIPTION

CASE ASSEMBLY - transmission. .. .. ... o it nnn..
CASE - transmission {order C24843 assembly} ...........
BEARING -flange ........... ...
BEARING - flange . ........... .t
SEAL-shaft ........... e

BEARING -sleeve .. ........ it

SEAL -shiftrod . ............ e e

BEARING -toller . ... oottt e e e,
DIFFERENTIAL ASSEMBLY {also includes gears} ............
PLUG - filler and drain 3/8" ... ... ... . . i
PIN - roll 3716 % 1-1/4" . ot e e e e e e i
SHAFT -axle, short RH. (226)........ . ..
SHAFT - axle, short R.H. {446, 448)shown ...............
KEY - Woodruff, brakeidler ............_ ... ... .. .....
SHAFT - axle, long L.H. (226) . ........................
SHAFT - axle, long L.H. (446, 448)shown . .. .. ...........
RING -retainer, axle . . ....... ittt ittt in e
GASKET - transmission COVer . . . . .. ... vt n e inrne e
COVER -ftransmission. ... .......... ..., e

LOCK WASHER - 1/27 . i i e e e e et e e
BOLT - 1/4” x 1/2" N.C. hexlock ....... ...,
FORK - shift . . .. .. it e i i et et e e e e
ROD -gearshift........... ... . ... . . ...
RING -retaining . ....... ... ... . ittt
GEAR ~cluster Input . .. .. .. ... i it e e e
GEAR - high 41 tooth (shown) use C30030 and C30031
GEAR-highd4ltooth. ... ... ... ... . .. iiniinn..
GEAR-low B5tooth .. ... ... . ... . ...
DIFFERENTIAL CASE . ..., . ittt ittt it cieaan
BRAKEDRUM ............. e
GEAR - differential pinion . . ......... ... i
GEAR -differential . ........... .. ...
WASHER -pinionthrust . .. .. .........................
PIN -differential . . .. .. ... .. ... . i
PIN - differential pinfock ... . _ ... ... ... ... ... .........
SCREW - 3/8" xb5” N.F. hexcap (shown) ................
KIT-screw (setoffourt..... ... ... .. ....... ¢ inio..
NUT -lock 3/B N.F. heX . . ..o o i et e it it e e
WASHER - differential ............ ... ... .. . .. ... .. ..
WASHER - spacer .. .. .. ... ittt e e
GEAR -brakeidler . ............. ...
RING - retainer, brake idler . . . . .. ... ... .... ... . ... .. ...
BOLT - 172" - 13 X 17 heX o vttt ittt e i e

*Use before S/N:
**Use S/N and after:
226 - 14093844
446 - 14025849
448 - 14097305

63

REQ'D

.......

.......

............

July 1995



64




REF.

QONNDIA R WN -

8-2753-65

PART NO.

C 19681
219- 404
Cc 18251
132- 310
C 17734
C 17249
C 17250
113- 207
131- 1181
C 29408
C 28237
C 27583
132- 320
186- 533
C 21518
Cc 27822
186- 621
C 18742
129- 122
C 18025
113- 207
131- 1181
195- 104
C 28188
c 27217
218- 5056
NSS

NSS

C 30054
C 131086

MODEL 226, 446 AND 448 COMPACT TRACTORS

HYDRAULIC LIFT

'DESCRIPTION

SHAFT ASSEMBLY - hift .. ... ... . i e,
FITTING - lubrication .. ... ... .. ...t
PIN -cylindertolever. .. ........... ... iinannn..
PN - cotter 1/8" X 1" .. i e e
HOSE-long . ... . it i it et et e
BRACKET -mounting, 1op . ... ...,
BRACKET - mounting, bottom . . .. . ... ... ..... ... ... ....
BOLT-3/8" x 1" NC.hex .................. e
NUT -3/ N.C.ohex ......... ... . i,
LEVER - liftcontrol . . ... ..... .. ... . ... iiinnnnn

PIN - cotter 3/32" x B/4" . . e e e e
WASHER - 1427 . e e
WASHER -nylon ... ... .. .. . i i i
SPRING -control lever . ... ... ... .. . e,
WASHER B/16" . .. . . e e
ROD -control . . ... . i e e e
NUT - 5/16"" N.F. hex . ... ... . . ittt i e e
BALL JOINT .. .. i e e e
BOLT - 3/8" x 1" N.C.hex ... ... i,
NUT -Jock 2/8"" N.C. hex....... . ... ... ..
WASHER - 3/8" x 1-1/B"” O.D. . .. .ottt e e e e e e
PIN-cyiinderbase . ........... ... .. ..
VALVE - hydraulic, twospool . . ........................
FITTING - valve (includes 218-5004 “0O’ ' ring) .............
HOSE - short (use C31682 and 218-1093) . . ..............

CYLINDER - lift {use C264923 cylinder and C300489 pin}

KiT-seal .. ... .. i i

.......

.......

-------

.......

65

REQ'D

wd ol ek ood (N ed e 2 A N ed el e ed b ek od ok ad wd ed P P RAY B sl (F] ot - b

July 1895



66




REF.

CO~NNOUMbhWKN -

-
QWAONIALWN—

[T N
WA -

8-2753-67

PART NO.
C 26508
NSS

NSS

NSS

NSS

NSS

cC 20274
C 20278
192- 19
C 20333
C 20334
C 20335
NSS

C 20336
NSS

NSS

NSS

C 20337
NSS

NSS

NSS

NSS

NSS

NSS

NSS

193- 57
129- 101
13- 103
192- 20
185- 102
C 29880
182- 520
1856- 513
C 23854
187- 1611
G/L

cC 29891
165- 143
oL

C 29736
C 25100
C 20345
C 20347
C 28992

MODEL 226, 446 AND 448 COMPACT TRACTORS

C29733 STARTER MOTOR

DESCRIPTION

KT - dust COver .. ... . e e e e e
COVER - dust .. ... i e e e e
NUT - 8t0p .. o it e e e
WASHER -stop Ut . .. ... it e e e e
SPRING - tension ... ...... ..ttt

DRIVE ASSEMBLY .. ... ... . . i i it e
BOLT -through ............ ... .. . ... . ... ..
LOCK WASHER - through bolt . ........................
CAP ASSEMBLY -driveend . ............. ... i uiu.n
WASHER - thrust, armature . ... .. ... ... . ... ... .. eun.n
ARMATURE - starter motor. . . ... ... i ittt i enne e,
HOUSING - starter, order C28733 starter .. . ..............
CAP ASSEMBLY -commutator . ... ..........ccvvunennnn
BUSHING -insulating .......... ...
HOLDER -brush .. ...... ... ... .. .. . ..
SCREW AND LOCK WASHER - brush mounting ...........
KiIT-brushandspring . . ....... ... ... it irnenn.
BRUSH -ground. . ......... ... .. .. ... ... ...
STUD AND BRUSH ASSEMBLY . .. ........civuncnn.
SPRING - brush .. ... ...t
WASHER -insulating . . . ............ e
WASHER -studmounting . ............c0oivneinnn..
LOCK WASHER - stud mounting ..... e e e
NUT -studmounting. .. ............ i
LOCK WASHER - externaltooth 1/4" ... ... ..............
NUT - 14 - 20 . e et et e et e
BOLT - B/18" x 1" N.C. ... ... . i it
LOCK WASHER - B5/16" ... ... . . . i e
WASHER - 5/16" . ... ... . . e e

BREAKER CONTACT ASSEMBLY

BREAKER CONTACT ASSEMBLY .. ...... ... . i
SCREW -No. 10- 24 x 1-1/2" . . .. . . e
WASHER - No. 10. . ... . e e
COVER - breaker box {includes items 1and 2}...........
SCREW -No. B-32x5/16" selftapping . .............
LOCKWASHER -No. 8. ... ... . i
CONDENSER -fgnition . . . ... ..ot i it in i ie e v en e ns
SCREW - 174" 20 x /47 . .. .. i e
LOCK WASHER - 1/4" . ... . i i e
CONTACTS -breaker . ... ...t e
BASE -breaker box . .. ... .. ... e s

........

-------

.......

67

REQ'D

MNMMNRN S b d e 3 P PBIR w2 N) ad b cd b o ok ok B R ol =3 il b o3 ek =2

U T NN I |5 J) 1 J U Y WY NS I W (S

July 1995



68

START

2

@Ej_m

1GNITION

IGNITION SWITCH TERMINALS




REF.

WO s Wi =

B-2753-69

MODEL 226, 446 AND 448 COMPACT TRACTORS

DESCRIPTION

HARNESS - wire
HARNESS - wire

STATOR

ELECTRICAL SYSTEM

Use before S/N:
226 - 14057822
446 - 14060238
448 - 14062271

CABLE - solenoid to starter (black)
CABLE - solenocid to battery positive (red)
CABLE - battery negative to ground {black)
CONNECTOR - stator
WIRE - rectifier to battery negative
CONNECTOR - lights
AMMETER - 20 amperes, 12v
CONNECTOR - rectifier
SWITCH - neutral start {includes wire)
INSULATOR - locator
BATTERY - 12v {use C31213)

CAP - battery
SWITCH ASSEMBLY - ignition

KEY - ignition
SOLENOQID - start, 12v {(use C33025 kit)
HEADLIGHT ASSEMBLY - 12v {repairs page 77)
STARTER - {repairs page 67)

.......................................
.............................
.......................................
......................................
..........................
--------------------------------
...........................................
...........................................
...................

SWITCH - neutral start PTO
COIL - ignition, 12v (inciudes caps)
BREAKER CONTACT ASSEMBLY - ignition (repairs page 67)
SPARK PLUG - {includes gasket)

GASKET - spark plug
WIRE - spark plug
WIRE - solenoid to switch
FUSE - 30 amperes (included in harness)
HOLDER - fuse, 30 amperes (use C31947)
WIRE - breaker contacts to coil negative
CONNECTOR - stator
RECTIFIER - voltage 12v
CAP - coil {included with coil}
RETAINER - cable
CLAMP - coil mounting

.........................

---------------------------------------

69

REQ'D

S h el wab e wed oud ek omed P ead B ook mel wed amd ok B b i wed {F) et b wed o ek el ok el ed md el ok

July 1985



70




MODEL 226, 446 AND 448 COMPACT TRACTORS 71

ELECTRICAL SYSTEM

Use S/N:
226 - 14057822 to 14094020
446 - 14060238 to 14086200
448 - 14062271 to 14097625

REF. PART NO. DESCRIPTION REQ'D
1 C 27527 HARNESS - Wit . . . .ottt i it e e e e s 1
2 C 24815 HARNESS - Wire. . . .. ottt it i i it ittt et et 1
3 C 29470 CABLE - solenoid to starter (black} . ... ...... . ... .. ... ... ... .. 1
4 C 14565  CABLE - solenoid to battery positive {red) . . .. ... .. ... ... .. ...... 1
5 C 24814 CABLE - battery negativetoground {black) . . .. ................... 1
6 C 24813 CONNECTOR-wireharness . ... .. ... ..t ine e 1
6 C 25338 CONNECTOR - stator . .. .. vttt it ie ittt et mn e it eae s 1
7 C 25486 CONNECTOR -rectifier. . ... ... . ..ttt et 1
8 C 14537 CONNECTOR -lights . ... ..ot i et et e e 1
9 C 29413 AMMETER-30amperes, 12V . ... .. ciiintiinnniinnnans . 1

10 C 31248 RECTIFIER - voltage, 12v ... .. ... . ittt i

11 C 28003+ SWITCH - neutral start {includes wire) .. ..... ... ... ... ......... 1

11 C 29646+ +LOCATOR ASSEMBLY - neutral start (seepage 55). ................ 1

12 NSS HOLDER - fuse, 30 amp {use C31847) . . .. ... .. ... . . ... 1

13 NSS BATTERY - 12v {use C471010) .. ... o e 1

14 NSS AP - batleryY .. ..t it e e e e i e 6

15 C 30268 SWITCH - ignition {inciudes key and mounting hardware) ............ 1

16 C 32407 KEY - gmition ... . i e e e 1

17 NSS SOLENOID - start, 12v {use C33025) . . ... .. i 1

18 C 32178 HEADLAMP ASSEMBLY - 12v {repairspage 77} .. ... ... 2

18 C 29733 STARTER - bendix drive (repairs page 67) . . .. . .. ... ... ... ... 1

20 C 249568 STATOR ... . i et e e e e e 1

21 C 26108 SWITCH -neutral start PTO ... ... ... .. . . . i iiiinnnnn 1

22 C 29782 COIL-ignition, T2V .. ... ittt ittt ema e eee s 1

23 214- 258 CLAMP - coll mounting . .. .. ...t it 1

24 C 25845 SPARKPLUG- (includesgasket!.............. ... viiiuveinnn. 2

25 NSS GASKET -spark piug . . .. ... .. i i e i it e ice e 1

26 C 32289 WIRE-spark plug. . ... .. i ittt i et e ettt e 2

27 C 20344 RETAINER -cable...... ... ... .. . .ttt 1

28 223- 30 FUSE - 30 amperes (inciuded in harness) ........................ 1

28 C 29880 BREAKER CONTACT ASSEMBLY - ignition {repairs page 67} . ... ... ... 1

30 C 27530 WIRE-soleroidtoneutral start ..............c0iiinennrenen. 1

31 C 26670 WIRE - ground, rectifier to battery negative. .. .................... 1

32 € 28304* HOURMETER .. ... ittt it ettt et e 1

32 C  42829** HOURMETER - shown ... .. .. it eia e 1

33 C 29411 WIRE- hourmeter to ignition switch ... ... ... ... ... ... . ... 1

34 C 29412 WIRE - hourmeter to battery negative (—}. ... ...... ... ... ... ..., 1

35 C 27549 CONNECTOR -solenoid ......... ...t 1

36 C 25227 CAP-coillincluded withcoil}. . ....... ... ... . . . .. 2

37 C 29892 WIRE - breaker contacts to coil negative {—)} . .................... 1

+Use before S/N:
+ +Use $/N and after:
226 - 14071842
446 - 14074256
448 - 14075932

*Use before S/N:
**Use S/N and after:
226 - 14071775
446 - 14074175
448 - 14075830

8-2753-71 July 1895






REF.

WU~ WN =

8-2753-73

PART NO.

30264
29410
14565
24814
24815
24813
25338
25486
14537
24460
27549
31947
30260
30262
30263
29650
30450
30279
35
30265
32178
26108
30275

aoOoo0O000O00000

(R
mw

43044
30480*

32407
42929
31248
28733
24958
289990
29992
32299
25845
S8
29752
26227
258
20344
26670

14-

OONOOZO0CO00000000ZZ0000Z0000

30530**

MODEL 226, 446 AND 448 COMPACT TRACTORS

ELECTRICAL SYSTEM
Use S/N to S/N:
226 - 14084020 to 141103256
446 - 14096200 to 14112435
448 - 14087625 to 14113810

DESCRIPTION

HARNESS - wWire. . .ottt i i e e e e e e e e
CABLE - solenoid to starter. . .. ......... it innnnnnn
CABLE - solencid to battery positive . . ... ....... .. i iin.nn.

CABLE - battery negative to ground

HARNESS -wire. . .. .. . e e i e

CONNECTOR - wire
CONNECTOR - wire

CONNECTOR -rectifier . . ... ..o i ittt e oo e e a

CONNECTOR - lights

CONNECTOR - switch
CONNECTOR - solenoid
KIT - holder and fuse
FLISE - 30 AMP
BULB - light

SOCKET -bulb .. ... i et e

LOCATOR HALF - neutral start (see page 55}
SWITCH - neutral light (see page 55)
CONNECTOR - switch
SOLENQID - start, 12v (use C33025)
SENSOR - voltage
HEADLAMP ASSEMBLY - 12v (repairs page 77)

SWITCH - neutral start . . ... . . i it i et iie s
SWITCH - PTO Hght . .. . .. i s i it e s et nn e
BATTERY - 12 v luse CAT0T0) . . . ottt e e e e e i e e

CAP - battery
SWITCH - head lamp

SWITCH ASSEMBLY - ignition (includes key and mounting hardware) ...
SWITCH ASSEMBLY - ignition (includes key and mounting hardware) . . .

KEY - ignition
HOURMETER

RECTIFIER - voltage 12v. . .. ... . . i it e e e ie e e
STARTER - bendix drive {repairs page 87) . . . . .................

STATOR
BREAKER CONTACT ASSEMBLY - ignition (repairs page 67)
WIRE - breaker contacts to coil {—)

WIRE -spark plug. . ... ..o e e
SPARK PLUG -Includes gasket . . . .............ciiiuinrnn..
GASKET -spark plug. . . .. ... ... ..

COIL - ignition, 12v

CAP -coil .. . e i e
CLAMP -coll mounting . . .. . ... ... .. iy
RETAINER -cable . .. ..... ... . .. . i ..

*Use before S/N:
**Use S/N and after:
226 - 14110139
446 - 14112151
448 - 141135656

........................................
.......................................
.....................................
-------------------------------------------
..............................................

.......................................

-

73

REQ'D

e N N R o e e T - Yo NS U Y, JPE RPN QT QR % JN L JUFNC S N S QO B N5 00 % JSIE S e G S

July 1995



74




REF.

QRN AR LW =

B8-2753-78

PART NO.

31029
28410
145656
24814
24815
24813
25338
25486
14537
244860
27549
31847
30260
30282
30263
29650
30450
30279

DOOOOOO0

30265
32178
26108
30275
41010
31044
43044
30530
32407
42929
31249
29733
24856
29820
29892
32299
25845

O0OO000O00Z0000000000

29752
25227

20344
26670

OOMOOZOOO0O0O0O00

MODEL 226, 446 AND 448 COMPACT TRACTORS

ELECTRICAL SYSTEM
Use S/N and after:
226 - 14110325
446 - 14112438
448 - 14113810

DESCRIPTION

CABLE - solenoid to battery positive . . . .. ............0.....
CABLE - battery negative toground .......................
HARNESS - wire. ... ... . it e e e e
CONNECTOR -wire .. ... ... . i iiaaa..
CONNECTOR - Wire . ....... ..ttt

CONNECTOR - lghts . ........ ... i innnn.
CONNECTOR -switch ... ... ... . . i,
CONNECTOR -solenoid .. ...... ... .. . ..
KIT-bodyand fuse ....... ... ... .. . . 0 iiiiimnnnneinn
FUSE - 30 AMP . ... e,
BULB - light .. ... . . i e
SOCKET -bulb .. ... e
LOCATOR HALF - neutral start {see page 85} .. ..............
SWITCH - neutral light (see page §5) .. ....................
CONNECTOR -switch . .......... i
SOLENOID - start, 12v {use ©33025) .. ......... ot inrn...
SENSOR -voltage . ......... ittt
HEADLAMP ASSEMBLY - 12v (repairspage 77) ..............
SWITCH - neutral start . ... ... . ... .. 0t tianenn.
SWITCH -interlot . .. .. ... . e,
BATTERY - 12v e

SWITCH -head lamp . . ... ... .. . . i e,
SWITCH ASSESMBLY - ignition {includes key and mounting hardware) . .

KEY -ignition .......... e e e,
HOURMETER .. ... ... . . i e i
RECTIFIER - voltage 12v. .. . .. ... i it i
STARTER - bendix drive {repairspage 67} . .. .. ..............
STATOR .. e

BREAKER CONTACT ASSEMBLY - ignition (repairs page 67)

WIRE - breaker contacts to coil {—) ....... ...,
WIRE - spark plug. . .. oo oo i e
SPARK PLUG -includes gasket . . .. .......... ...,

GASKET -sparkplug. . ...... ... ... ... . . ..
COIL - ignition, 12v {uses #12-32 nut on terminals) ..........

CAP -coil .. .. e
CLAMP -coil mounting . . . . .. .. .. ... ...
RETAINER -cable . . . ... ... ... .. i,

.....

.....

75

REQ'D

b b et N ok BN ol b ok b ed b d b eh wd ol o b o) o et b b b () () md b ad e et e R Y b e ek b s

Juiy 18956






REF.

QOB NWR 2=

by -

~ o

B-2753-77

PART NC.
NSS

C 23330
cC 23012
129- 36
129- 15
o/t

182- 571
129- 37
oL

193- 57
129- 101
111- 139
192- 18
192- 18
129- 27
192- 18
111- 202
111- 108
128- 102
182- 10
C 33887
182- 13
C 24069
113- 3
113- 17
182- 147
C 195621
C 3027¢*
195- 518
131- 629
187- 1334
C 32178
NSS

C 28932
C 14304
C 22573
C 30942

MODEL 226, 446 AND 448 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT - switch mounting 5/8"" (use C32396 and C32387) .....
NUT - switch mounting 9/16°" ... ...... ... .. . o,
LOCK WASHER -internal tooth. .. . ....... ... ... ...
L 2 |
NUT - fB-832 heX ...ttt ittt i i i sa s e iaaaaeann
LOCK WASHER -~ 6. . . ... . it erineeiiannas s
SCREW - #6-32 x 1/2"" pan head, black ..................
NUT - #10-32 heX .. ..ottt et s et e e e i iaana s
SCREW - No. 10 x 1-3/8" . ... . ittt aas
LOCK WASHER - 1/4" external tooth . .. .................
NUT - 1/47 - 20 heX ... ettt e e e e een
BOLT - 1/4"" - 20 x 1" round head, squareneck . . .. ........
LOCK WASHER - 1/4™ . .. ittt e e v enan s
LOCK WASHER -No. 10 . ......... ... .
NUT -No. TONF. hex . . ... ... i it it i e e
LOCK WASHER -No. 10 ... ... . e e a i
BOLT - 5/18"" x 3/4" N.C. round head, square neck . ........
BOLT - 1/4”" x 3/4” N.C. round head, squareneck ..........
NUT -5/16"” N.C. hex .. ... . i e i s
SCREW - No. 4-40 N.C. 7/8" . .. ... i e
NUT - No. 4-40 hex ... .. ..t in ittt e e
LOCKWASHER - No. 4 .. ... .. it it e e aa e
COVER-terminal . . ... ... ... ... . .. e
BOLT - 174" - 20 x 3/4" hexX - .. ot e
BOLT -1/4" -20x 1-1/4" hex . ... ... ... ..
BOLT - #10-32 x 3/4" . . . e e
CLIP - wire hoider, headlight . . . ... ........ ... ... . ...
PLATE-switchmounting . . ....... ... ... o v,
WASHER - 1/4' . . et e it et e e e

*Use S/N:
226 - 14094020 to 14094128
446 - 14096200 to 14096325
448 - 14097625 to 14097742

HEADLIGHT ASSEMBLY AND REAR REFLECTOR

NUT -speed type U™ . ... .. i i i et e e
SCREW - No. 8 x 1/2" self-tapping, round head Phillips ......
HEADLIGHT ASSEMBLY .. ... ... ittt
RECEPTACLE - headlight {order C32178) . ... ............
BULB-headiight ............ccout i inracnanannn
GASKET -headlight. . ... ....... ... ..
LENS -headlight .. .. ..... ... ... ... ... . .. i ..
REFLECTOR -red, rearfender. . ... ... ... ... ooty

.......

77

REQ'D

S AR WRRRNBEWRNMNMNN=S -

MY 2 B - = A

July 1985



URYLIET 2

ATFAEMEROCT DR, INROK OFF 35T DIRICHE KEY.
L3
Al T

FRELIEE YO ORRENVE THESE
COULD FESALY EY ROCANTY,




REF.

WM~ ~I0 USSR -

— ot -
—

8-2753-79

PART NO.
C 26877
C 26899
321- 4767
C 27179
C 27183
C 33589
NSS

c 2778
C 27182
cC 27178
c g
321- 6689
NSS

C 26655
NSS

MODEL 226, 446 AND 448 COMPACT TRACTORS

DECALS
Use Before S/N:
226 - 14058070
446 - 14060735
448 - 14062610

DESCRIPTION

DECAL -instrument panel. . ... ... ... ... 0. uuuuuon...
DECAL -fuelgauge ........ ... ... ... ...
DECAL - hydraulic reservoir . ............... ... .. .....
DECAL -hood (448 LH. ... ... .. ... ... ...
DECAL - hood R.H. (448)shown ...............cc.....
DECAL -shiftrange .......... ... it
DECAL - clutch brake (use C33580) . ...................
DECAL -hood {(448) L.H. .. ........ ... ....... N
DECAL - hood R.H. (448 shown .. ... ... ... e un.n.
DECAL - hood L.H. {228)shown. .. ....... .. ...,
DECAL -hood (228 R.H. . ... ... .. . ..,
DECAL - “caution’ . ... ... . i
MEDALLION - ““Case’ {use C30538) ...................
DECAL - aircleaner (226, 446) . . . ... ...
DECAL - air cleaner (448) shown .. ... .. ... .. .

........

........

........

79

o T TR [ AU NI U N N W . [ N R Y

July 1985



80

AVELCONYROL

®
K mami

I TO PRI -4 WAL AL e

S SRSy R AR

GABDLINE
DMLY




REF.

wd b ol el
NN=aDOO0O0N~-NDODONHWN -

8-2753-81

PART NO.

C  29740%*
C 279447
C 26699
321- 4767
C 33b8¢
NSS

c 27917
C 27922
c 27918
C 27923
Cc 27920
C 27924
321- 6659
NSS

C 26656~
NSS *
C 27962
C 27963
¢ 27956*
C 27958*
C 27959*
Cc

MODEL 228, 446 AND 448 COMPACT TRACTORS

DECALS

Use S/N:
226 - 14058070 to 14094020
446 - 14060735 to 14096200
448 - 14062610 to 14087625

{English)

DESCRIPTION

BECAL - instrument panel {shown) ... ..................
DECAL -instrumentpanel. .. ... ... ... ... ... . ... ..
DECAL -fuelgauge ....... ...t iiniiininnnnnn
DECAL - hydraulic reservoir .. ....... .. ... ... .. ...
DECAL -shiftrange . .......... .. i iniiinnran
DECAL - brake {use C33580) ... ... ... ... ...
DECAL - “2268" hood L.H. (shown) ....................
DECAL - 226" hood RH. . . ... ... . ... i
DECAL - 446" hood L H. (shown) ....................
DECAL-"4468" hood RH. ........ ... ... v
DECAL - “448" hood LH. (shown) ....................
DECAL - “448" " hood RH. .. ...... e e e e e
DECAL - “Cautlon’ . ... ... it e e
MEDALLION - ““Case’” {use C305639) .. ... ... ...........
DECAL - air cleaner (226, 448). . .. .......... ... ......
DECAL - aircleaner (44B)shown .. ....................
DECAL - “Ingersoll’” stripe L.H. {shown) ... ..............
DECAL - “ingersoli” stripe RH. .................... ...
DECAL - seat back 226 hydriv'’ .. ... . ... ... .. ... ... ..
DECAL - seat back “"446 hydriv'’ ... .. ... ... ... . ot
DECAL - seat back 448 hydriv”’ .. .. ..................
29202** DECAL - seat back “Ingersoll”

*Use before S/N:
**Jse S/N and after:
226 - 14071775
446 - 14074175
448 - 14075830

........

........

--------

........

........

81

.
PR NP N NN [ N NI NI . S R . R N e T e B T I )

July 1995



82

INGERSOLL




[ R R Y %
WNN=-QOOONSOOIDO BN o m

8-2753-83

PART NO.
C 31050
C 26699
321- 4787
C 33588
NSS

c 27917
c 27922
C 27918
Cc 27923
Cc 27920
C 27924
321- 6659
NSS

C 30274
C 27962
C 27963
C 32083

MODEL 226, 446 AND 448 COMPACT TRACTORS

DECALS .
Use S/N to S/N:
226 - 14024020 10 14110325
446 - 14086200 to 14112435
448 - 14097625 to 14113810

DESCRIPTION

DECAL - “Ingersoll’™” .. ... ... .. . .
DECAL -fuelgauge ........... ... .. 00 iiiiniunnn.o...
DECAL - hydraulic reservoir . ......... ... ' uunn..
DECAL -shiftrange ................ ... i,
DECAL - brake (use C33580) ........ ..o nnnn.
DECAL - “226" hood L.H. {shown} ....................
DECAL - 226" hood R.H. .. ........ ... .. ... .
DECAL - 446" hood L.H. {shown) ..............co....
DECAL - “446" hood R.H. . . ..., ... .. .. ..
DECAL - *"448" hood L.H. {shown} ....................
DECAL - 448" hood R.H. . . ... .o i
DECAL - “Caution’™ . ........ . ittt e,
MEDALLION - “’Case” (use C30539} ...................
LENS -display . .......... 0t i
DECAL - ““Ingersoll”” stripe L.H. (shown) . ... .............
DECAL - “ingersoll”" stripe RH. ........ ... ............
DECAL -seatback . ......... ...,

........

........

........

........

83

el wrd md ad ek oseh et b ) oD ud wed el ek eosh mmb

July 19285



84

oll




REF.

mod wnh b
N0\~ BWN

8-2783-85

PART NO.
C 31050
C 26689
321- 4767
C 33588
NSS

C 30960
C 30861
C 30964
C 30965
C 30968
Cc 30867
321- 6659
C 30538
Cc 30274
C 32093

MODEL 226, 446 AND 448 COMPACT TRACTORS

DECALS

Use S/N and after:

226 - 14110325
446 - 14112436
448 - 14113810

DESCRIPTION

DECAL -
DECAL -

DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -

“lngersoll’ L L L. e,
DECAL - fuel gauge
hydraulic reservoir .. ..................
DECAL - shift range
brake {use C335690} . ..................
226 hood L.H. {(shown} ..............
226" hood R.H. {shown) ............. 3
“446' hood L.H. (shown} ..............
“446" hood RH. . ... .. ... ... ...
448" hood L.H. {shown) ..............
DECAL - 448" hood R.H. ., . . ... .. . . . i i iiiaannn
DECAL - "Caution”’
MEDALLION 1"
LENS - display
DECAL - seat back

..........................

..........................

85

ol orh el md el ) and e el el e el el e

July 1995

&



86




REF.

Lo bW N =

Np W=

8-2753-87

MODEL 226, 446 AND 448 COMPACT TRACTORS

J26 THREE POINT HITCH FRAME, LIFT RODS AND ARMS

PART NO.

C 19740
219- 405
C 24447
C 14722
C 14724
138- 308
132- 1
185- 541
C 14715
C 14991
113- 118
131- 176
C 28985
C 28222
C 14725
C 14717
C 14712
C 14703
C 14708
C 32427
138- 58
C 14717

DESCRIPTION

HITCH PLATE ASSEMBLY
FITTING - lubrication

ARM - lift. . . . e

CHAIN - 19 links

BOLT - 5/16” x B/8”" N.C.hex,zinc.........................
NUT -loek 5/16" N.C. hex. ... ... ... i i e

PIN - retaining
PIN - retaining
ROD - lift L.H.

PIN - CleVis . . .t it e e e e e e e

LINK ASSEMBLY
CENTER TUBE ASSEMBLY
BALL END ASSEMBLY - R.H. thread
BALL END ASSEMBLY - L.H. thread

PIN -roll /8" x 7/8" .. .. e

PIN - clevis 5/8"" x 3"

J26 THREE POINT HITCH CYLINDER AND DRAWBAR MOUNTING

C 18740
C 256188
C 14976
132- 310
13- 417

HITCH PLATE ASSEMBLY

PIN -lower cylindermounting . . .. ............. ... ie....
PIN - upper cylinder mounting . . .. . .......... . ... nneenn.
PIN - cotter 178" x 17 .. . . i i i i i e et

...................................

....................................

..................................

PR

........................................

.........................................

.........................................

.........................................

.......................................

......................................

87

REQ'D

SR 2 ek ek = DRI RIRD o NI B (D ek h ek N -

L% JE ) QR R )

July 1995



88




MODEL 226, 446 AND 448 COMPACT TRACTORS

J26 THREE POINT HITCH HYDRAULIC CONNECTIONS AND COMPONENTS

REF.

M hWN -

B N =

8-2753-89

PART NQ,

221- 1138
221- 1375
C 25369
C 25368
218- 5479
NSS

C 30054

NSS

C 14568
22- 844
128%- 105

DESCRIPTION

NIPPLE - 114" X 3" . e e
ELBOW - 90 degrees . ......... ..o vvnunnrcvnnonnns
HOSE - hydraulic, short . ... ... oo,
HOSE - hydraulic, long . .. ... ... i e
FITTING - T, swivel (includes 218-5004 “0" ring) ......
CYLINDER ASSEMBLY {use C26494 and C30049) . ... ....

L I T |

F27 HITCH ADAPTER

BRACKET - hitch adapter (order as machinery item) .......
PIN -drawbar. . ... v s et e i e e
BOLT - 1/2" x 3" N.C.hex ..... ...
L I L B

.........

July 1995

[ % QN QY

89



30




REF.

GONOOOPRWN <

8-2753-91

MODEL 226, 446 AND 448 COMPACT TRACTORS

K22 SLEEVE HITCH (226) and K24 SLEEVE HITCH (446, 448)

PART NO.

NSS

NSS

C 25371
186- 541
C 10898
C 14459
C 25789
113- 2400
192- 23
C 25382
C 14588
129- 1056
185- 545
132- 306
22- 844
113- 417

DESCRIPTION
FRAME ASSEMBLY (K24} shown {order as machinery item)

FRAME ASSEMBLY (K22} (order as machinery item} . .. ...
ARM - i, .. e e e
WASHER - plain 21/32" .. ... .. ..

PiN - retaining

LOCK WASHER - 1/2°" zinc
PLATE - lift lever

BOLT - 1/2" x N.C. hex, zing 2-3/4°*

..................................

BRACKET - hitchmounting R.H. . ....................
BRACKET - hitchmounting LH. . ... .................
BOLT - 1/2"" N.C. hex, zingc 1-3/8" . . .. .. .. ... ... .....

................................

PIN -drawbar . . . ... ... . . i e e
NUT - 1/27 N.C. hex, ZinC ..t tie e e e e e e e e
WASHER -plain 3/4" Zinc . . ... ... it
PIN - cotter 3/16" x 1-3/4" .. .. .. i i e i

.................

BOLT - 1/2" x1-1/4" hex ....... ... .. ... .. ...,

..........

..........

..........

91

REQ'D

MNMNNMN B =D -t DR

July 1885



92

bl Ly




REF.

BN -

REF.

b WON

8-2753-83

PART NO.

NSS

131- 1182
1956- 533
111- 525

PART NO.

NSS

131- 1182
186- 533
111- 621
C 30545

MODEL 226, 446 AND 448 COMPACT TRACTORS

K10 WHEEL WEIGHTS (446, 448)

DESCIPTION

WEIGHT - wheel, 75 Ib. {(order as machinery item) ........
NUT - 1727 N.C. hex ... . e e e e

K8 WHEEL WEIGHTS (226)

DESCRIPTION

WEIGHT - wheel 55 Ib. {order as machinery item} . .. ... ...
NUT-1/2"NC. lock .. ... o .
WASHER - 1727 . e
BOLT - 1/2" x 7" carriage . .. .. ..ot iiienn
BOLT - 172" - 13 x 8-1/27 . . ... i i

93

REQ'D

Qo RN

REQ'D

July 1995

[sollesio v QN



94




NOOTRWN -
m

REF.

DD WA -

8-2753-95

PART NO.
c 16581
c 17161
c 17162 -
113- 417
195- 533
129- 105
192- 23
PART NO.
c 17859
NSS

C 17860
C 17636
11- 3N
113- 207
129- 108
192- 21
195 525

MODEL 226, 4456 AND 448 COMPACT TRACTORS

K18 FRONT END WEIGHT BRACKETS

DESCRIPTION

BRACKET-mounting............coovtiinnneinnns.
BRACE-Tear ...t
BRACKET -weightmounting .........................
BOLT-1/2"x1-1/2" N.C. hex,zinc ...................
WASHER-1/2"zinc ...
NUT-1/2"N.C.hex, zing ..o
LOCKWASHER-1/2" . i e

H13 WEIGHT BOX

DESCRIPTION

FRAME -weightbox............. ...,
BOX-welght .. ... i e
SUPPORT -weightbox ..........coiieiennnnn...
PLATE-hitch. ..ottt
BOLT -3/8” x 1" round head, squareneck ..............
BOLT-3/8" x1"N.C.heX. . ..oovii i
NUT-3/8"N.C.heX.....cooviniiiii e,

.........

.........

.........

.........

95

---------
.........

.........

.........

.........

REQ'D

e B B I N R

July 1995



96




REF. PART NO.
1 C 32200
2 218- 5201
3 218- 5107
a 218- 5062
5 C 32403
6 C 26020
7 C 32423
7 C 32424
8 C 32209
8 C 32210
9 c 32211

10 111- 101

11 131- 934

12 C 32332

13 113- 103

14 195- 521

15 192- 20

16 131- 911

17 C 32214

18 C 28105

19 C 28964

20 C 10883

21 218- 5232

23 C 32213

C 22947

24 C 32327

25 113- 3
1 C 30046
2 C 26706
3 c 26707
4 C 26722
5 195- 526
6 C 26724
7 C 26725
8 C 26726
9 165- 143

10 165- 142

11 C 26727

12 C 26708

13 C 26709

14 C 26710

15 c 26711

16 C 26712

17 113- 5

18 129- 101

19 192- 19

8-2753-97

MODEL 226, 446 AND 448 COMPACT TRACTORS

M17,. N17 HYDRAULIC PTO
{M17 for 226) (N17 for 4456, 448)

PTO HOSES AND MOUNTING BRACKET

DESCRIPTION

BRACKET -valve mounting. . . .. ... ...t it nrnaans
FITTING - workport, 90° elbow 7/8" - 14 x 1/2” NPSM swivel . ... ...
FITTING - inlet port, 7/8" - 14 x 7/8"" - 14 flare, 80° adjustable elbow . .
FITTING - outlet port, 7/8" - 14 x 7/8"" - 14 flare, straight . .. . .......
HANDLE -valve ... ..... e e e e i e et e e
GRIP-handle . .. ... .. ...ttt it ian e
HOSE -pump to PTO BB (M17}226. . . ... .. ... . . i
HOSE -pump 10 54 {NT7) 446, 448. . . ... ... it
HOSE - PTO to travel valve 32" IM17) 226 . ... ...
HOSE - PTO to travel valve 34" (N17) 446,448 ... ...............
BRACKET -handleguide. . .. ....... ... ittt
BOLT - 1/4" -20x 5/87" carfiage . . . .. ... iv i viininananns
NUT -1/47" -20flange lock . ... ... it c e
CLAMP - tube (IM17) 226 . .. ... i i e e et it i st e
BOLT - B/168" - 18 X 17 . it ittt it it s et i i e
WASHER - B/16" . .. . i e it e e e
LOCK WASHER - B/16™ . ... i it it it s et e e s ann ey
NUT -5/167 - 18 flange lock . ... ... o i evaa e
PIN - clevis 3/8" x 1-1/2" . . i e i ia e naaaes
RING -retaining .. .. s it et it it e
PIN - clevis 3/16" X 1 ... i i et e e e
PIN - SafBty . ... it ittt ittt i e
FITTING - hydrauiic 90%swivel . . . ... ... .. . . i i e
CLAMP -tube .. ... i i i i e et e e
T -l . L, e e
BRACKET -handle stop ... ... . it i it i i e
BOLT - 144" - 20 X 314" . . e e i e

PTO VALVE

VALVE - hydrauic .. ... ... . i it ira e e st

WIPER - spool . . . ... e e
RING -quad . ... . i e et e e e
SPACER -end Cap ... ..o ittt it e e e
WASHER . ..t e e e e
SPRING - Centering ... .0 v v ittt i sttt et et e
BOLT -shoulder .. ... ... it ettt e e et
BONNET -end Cap . ... vt is ot o ettt sn i e tansoens
SCREW - 1/4"" - 20x 3/4" sockethead . ... .......... ... .....
SCREW - 1/4" - 20 x 5/8 " sockethead .............. ... ......
RETAINER -seal ... ... ... . it it e it e
POPPET -rtelief ... ... it e it et e it e et et et i ans
SPRING -relief . ..., ittt i e i e i e
WASHER - aluminum, seal. ... ... ... .. ittt
SCREW - adjustment, relief . .. ... ... ... ... ... .. . i,
NUT -cap, relief .. ... e

BOLT - 14" x 1-1/2 e e
NUT - /87 i e e et e
LOCK WASHER - 1/4" . . ... i i e e e

97

REQ'D

- ot oed ad —d e ok aad ok owd B L3 L) = MR - e e wd el e e 2 R

L) = = = md ek =2 NI N = = o W) et N 2

July 1895



98




99
MODEL 226. 446 AND 448 COMPACT TRACTORS

J17 - L17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION REQ'D
1 C 30044 VALVE-PTO control .. .. ..ttt ettt 1
2 218- 457  FITTING - straight 3/4"" NPT x 5/8  tube . ......... ... .. 1
3 218- 494  FITTING - elbow 30 degrees, 3/4”" NPT x 5/8 tube ... ............. 1
4 218- 927  FITTING - elbow 80 degrees, 1/2"” NPT x 1/2’* female swivel . ... ..... 2
5 C 23337 BRACKET -valvemounting. ... ... ... ... ... . . i, 1
6 113- 206 BOLT -3/8 x 3/4" N.C. hex .. .. .. i it 4
7 192- 21 LOCK WASBHER - 3/B" . .. i e e e 4
8 C 25343 TUBE - PTQ valve to travel control valve {L17) 446, 448 ............ 1
8 C 23888 TUBE - PTO valve to travel control valve (J17)226 ................ 1
g C 25344 TUBE-pumpto PTO valve (L17)446, 448 . ... ... ... ........... 1
9 C 23962 TUBE-pumptoPTO valve (J17)226. .. ... ... ... uuuiinnnrnnn. 1

10 218- 5232 FITTING - 80 degree swivel elbow flare 3/4"* NPT x 5/8" tube . . ... ... 1

11 113- 103 BOLT - 5/168" x 1" N.C. hex ... . i e e e e e 2

12 T96-  B21  WASHER - B/18" . . . . i i e e e e e 2

13 192- 20 LOCK WASHER - B/16" . ... . i i et et e e 2

8-2753-99 ' July 1985



100 )




REF.

ok b ek d end ) e

bW -

8-2753-101

PART NO.
C 30044
C 11891
132- 6
C 28875
C 19422
NSS

192- 19
NSS

C 11885
95- 4
75- 48
C 11883
cC 11801
C 11892
C 11886
C 11887
169- a8
C 198423
22%- 842
C 28700
C 28716
C 28898
211- 11
C 18417
C 28696
C 28237
C 26266
C 25572
NSS

C 25791
C 25792
113- 417

MODEL 226, 446 AND 448 COMPACT TRACTORS

J17 - L17 HYDRAULIC PTO VALVE

DESCRIPTION

VALVE - control
SEAL - U cup
PIN - cotter 1/16" x 5/8"

PIN - handie

BRACKET - handle
SCREW - 1/4’° x 5/8' N.C. special head {use 165-143)
LOCK WASHER - 1/4"
BODY AND SPOOL ASSEMBLY - {use C30044 valve)
ADAPTER - spool
WASHER - plain 1/4"°
SCREW - 1/4” x 1/2° round head
COVER - detent

PIN - detent

SPRING - detent
WASHER - detent spring
CAP - detent

PLUG - relief

SEAT - relief

0" RING - relief seat
KNOB - handle

BRACKET - mounting,. front
WEIGHT - 40 Ib. (18 kg.) lorder as machinery item)
BRACKET - mounting, rear, upper
BRACKET - mounting, rear, lower
BOLT - 1/2” - 13 x 1-1/4"" hex

...............................

L11 WEIGHT KIT

..........................................

.......................................
........................................
.....................................
-------------
.........................................
.............

3/8 " pipethread . .................
SHIM - .010" {0.25 mm} thick
SPRING - relief
SHIM - .020°" thick (0.51 mm)
BALL - relief 3/8" {9.53 mm)

.............
.................
..........................................

-----------------

.........................................

................
..............................

101

REQ'D

[ B A U

July 1985



102




REF. PART NO:
1 C 23618
c 28217
C 28710
2 C 36848
3 C 2825,
4 113- 12
5 131- 1180
2] 218- 485
7 C 45431
8 C 25390
8 C 33008
9 C 23407
10 C 23600
10 C 33007
11 C 26181
12 C 18721
13 214- 254
14 C 23878
14 C 25392
15 C 33010
15 C 33011
16 C 25391
17 113- 2
18 218- 545
c 18719
218- 5229
8-2753-103 -

MODEL 226, 446 AND 448 COMPACT TRACTORS

FLOW CONTROL VALVE KIT

L19 (226}
M19 {44€, 448)*
N18 (226, 446, 448)**

DESCRIPTION

VALVE - flowcontrol . ... . ... ..

“0" RING - shaft 3/4"' I.D. x 15/16"* Q.D. x 3/32""
RING - snap
LEVER - valve

FITTING - elbow 80 degree 1/2’’ pipe thread
FITTING - straight 1/2" pipe thread

TUBE - flow control valve to tube (L18, M18)} .. ... ..
TUBE - flow valve to PTO, front half (N19}.........

TUBE - bypass port to return line
TUBE - flow valve to tractor valve {(L19, M19)

TUBE - flow valve to tractor valve (N19)...........
TUBE -heatexchanger .. ......................
HOSE - returm . .. ... i e e e e e e

CLAMP - hose

TUBE - PTO valve to tube (L19, M19} {226} ... .....
TUBE - PTC valve to tube (M19) (446, 448) .. ......
HOSE - flow valve to PT0, rear (226} (N18} ........
HOSE - flow valve to PTO, rear {446, 448) (N19) .. ..
PLATE ~adapter .. ......... ... it innn..

BOLT - 1/4"" - 20 x 5/8"

..............................

...............................

..............

................

..............................

103

..............
..............
..............
..............
..............
..............
..............

MN—;—IJ—.\N_A..:_\_-_A..A_\_-N.F.M_;_\M

FITTING - 45° elbow 5/8" tube 'x 3/4” NPTF {use to replace outlet

M PTO wvalve) IN19). . ... ... e e i
DECAL - valve, “slowffast .....................

-l

P )

FITTING - 80° swivel 5/16" x 1/2'* - 20 (N19) for hose clearance

at T fitting

*Use before S/N:
**Use S/N and after:
226 - 14083640
446 - 14074315
448 - 14075995

...............................

N

July 188986



104

EARLY

PHODUCTION




MODEL 226, 446 AND 448 COMPACT TRACTORS " 405

L7 HOLDING VALVE (226)
M9 HOLDING VALVE {446, 448)

REF, PART NO. DESCRIPTION REQ'D
1 C 249895 VALVE - holding {includes item 15). . . ..o oo v oo 1
2 C 24990 TUBE -valve to valve (L-7) . .. .. oot e e e e 1
2 C 25341 TUBE -valve to valve (MO} . ... ... .. . 1
3 NSS TUBE - valve to valve (M8) (use C27806, 218-5107, 218-5117) ...... 1
3 C 245, TUBE -valve tovalve {L-7) . . ... ... .. 1
4 C 24994 TUBE -valve to MOtOT .. oo oo e et e e e e e 1
5 218- 5062 CONNECTOR - straight, male ... ...............0uuuurinn. .. 3
6 218- 5007 MO RING . L 1
7 218- 5066 CONNECTOR - straight, male . ... ... v 2
8 218- 5008 MO RING . L 1
g 218- B117 ELBOW -adjustable .. ......... ... 1

10 218- 5006 O RING . . ]

11 NSS CONNECTOR - straight, male (Use 218-5406, 218-6284) . .. ... ...... 1

12 218-5006 MO RING . L e 1

13 218- 5281 CONNECTOR - straight, male/ffemale swivel ... .. ................. 1

14 218- 5007 O RING . . e, 1

15 C 28487 O RING-enNd CaDS . .« v v ot e e e e e e e 2

16 218- 5406 CONNECTOR-straight male. ... ... 1

17 218- 5254 CONNECTOR - straight, male/female swivel . ..................... 1

NS HOLDING VALVE {446, 448)

REF, PART NO. DESCRIPTION REQ'D
1 C 24995 VALVE - holding lincludes item 15) . .. .. .. ..o 1
2 C 253417 TUBE-valve to valve . . .. ..ottt e 1
3 C 27806 TUBE-valvetovalve........ ..., 1
4 C 24894 TUBE-valve tO MOOr . ..o oot e e e e e e e 1
b 218- 5062 CONNECTOR - straight, male . . ... .ove e eee e e, 2
6 218- 5007 PO RING . .. e 1
7 218- 5066 CONNECTOR - straight, male . .......... oo 1
8 218- 5006 O RING . . e, 1
9 218- 5117 ELBOW -adjustable ... ......... ...t 2

10 218- 50086 O RING . . 1

i1 218- 5254 CONNECTOR - straight, male/ffemale, swivel .. . ................... 1

12 218- 5006 O RING . e 1

13 218- 5406 CONNECTOR - straight, male . ... ... ..ot 1

14 218- 5007 O RING . . 1

15 C 28487 O RING-nd CaDS . . o v vt e e et e e e e e 2

16 218- 5107 ELBOW -adjustable .. ... .. ....... .0 cuu 1

17 218- 5007 YO RING . . 1

8-2753-108 July 1895



106

sh BYALLED TO HELF
FROTECY FROM CLOTMIMNG
ENTAMGLEMENT AND IRLIURY.




REF,

OO b W=

REF.

—h ol
S COWNNONBRWN =

| NG R S S I
Qoo bhh

N RN
W=

8-2753-107

MODEL 228, 446 AND 448 COMPACT TRACTORS

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

PART NO.

NLA

C 25815
221- 4
113- 3
195- 521
131- 1180
C 25817
121- 106
C 25370
113- 206
193- 68
195- 103
C 25822
C 28308
C 26080
113- 412
131- 165
195- 541
132- 318
C 16870

PART NO.

NLA

C 25807
196- 2131
C 25808
C 28258
C 25828
NLA

B3- 68
NLA

113- 206
182- 21
NSS

28971
165616
10810
25541
28810
25813
28289
131- 1331
321- 8379
C 28354
C 17462
C 23539
C 23538

OO0O00O000

DESCRIPTION

FRAME - mMounting . . .. ..o ittt i it e e i e e i e e
COVER - gar. . . .. ittt it e ettt e e e e e e
PLUG -0l ... e e
BOLT - 1/47 - 20 x 3/4" heX . ..o ittt et i e
WASHER - B/16™ . . . . e e
NUT - 1747 - 20 HeX ...t ittt e e e et e et i na
SHIELD - PT O . . .. i i i e it et
BOLT -5/16" - 18 x 1/2", special ... ... ... .. i,
PULLEY - V' @roove. . .. ... i i e e e
BOLT - 3/B' - 16 x /4" . . i e e
LOCK WASHER -special ......... ... ¢ttt
WASHER - 3/8" ... i e e e e e e
ARM - ddler ... . e e e

BUSHING - sleeve .. ............ N
PULLEY -flatidier . ....... ... ittt eien e
BOLT - 1/27 - 13 x 1-3/4" hex . ... i it e e e aenes
NUT - 1/27 lock, hex . ... . i i e e e et aaas
WASHER - B/8' . . . . i e e e e
PIN - cotter B/32" X 17 .o i et i i e i e it i i e e
SPRING -tension .. ... ... ... ittt it

L29 SPINDLES, DECALS AND BELT

DESCRIPTION

HOUSING -PTO shaft . ....... ... it ie i
WASHER - thrust . . .. ... e e e e
WASHER - Spacer . . ... i i i i et i e
SHAFT -spline .. . ... .. i i i e i e e e
RING - retalner . ... .t e it it e s e ot et ittt e et e
BEARING - rofler . . . .. .. i e e e e
GEAR - driven . ... ... i e e
SET SCREW - 378" . i i i e e e e
KEY - B8 X 2% e e e e
BOLT - 3/8” - 16 X 3/4 heX . . ...ttt it e i iei e
LOCK WASHER - /8™ ... i
HOUSING - spindle {use C40722, 218-20) .............. ... ... ..
BEARING ......... ... ... ... e et e et e e
RING -retaining .. ............... e e e e e e
SPACER - bearing . - . o .. ittt i i e e
WASHER - 8pacer . ... ...ttt it et e et et e,
SPINDLE - InpuUt . . ... e e e e
PULLEY -spindle .. ... ... i e it i e
KEY - 3/16" square X 7/8" .. . .. . e e
NUT - 3/4” - 18 lock, heX ... . e it it i e e eaae e
DECAL - ""Case’" {early production). . . . ... .. ... . ... i,
DECAL - "Warning . ... . . i it i e s
DECAL -drive belt . ... ... i e e
BELT - drive (446, 448) . . ... ... ... i it e s
BELT - drive {226} ............... S

107

REQ'D

b ed o ek et V) et ot () - (D 0D (D

REQ'D

ok emb onh et b d b wd R A NN = O 0 e 2 RSN

July 1995



108

REF.

PAGE

NUMERICAL INDEX

REF.
NO

PAGE
NO.

NO.

PART
NO. NO.

PART
NO.

REF.
NO

PAGE
NO.

PART
N

e ~ O <o~ oo~ nes WONWF O WN—HOS OM—ANON<IOIENO <F 00 QO Or~Or~
IO DD e QO OO e e AU e N e e £ L e = A N A OO 000 00 1 1 =1 OV OO O O O S O CT N N OO0 DD T~ [~ 00 S0 OO = AL R OT = Y

RN eAT A ™ D DY I O e o [ LD PP O 00 L0 HD O e 1O e U0 e LO U e LY LY e B 00 P 00 [ 00 [ 00 P P 60 P OO F O B () [ 093 [ DD 00 (N [ 0 [ [ O OV O
F LU PN NN OSD NN IMSO O SO 0 Mmmmon o T B | [ B B o B B e e L e B e B s T e T o B e 1o
e~

I~ [~ IO AWDUILO S D - O = = OO M M O M S N0 O M A THD A O~ DV < LN [~ - 0O O = -4 0D I [ 00 S0 NN O O O (1 LD \D [~
AN HAA AN P QA I ONS F F OO N OO el el ed e OTOIOTOT T 00 e < sl < < <3 <t < LD L LD O EOAD WD AD WD ADAD [ [ [ = [ [ [ [ [ P [
LD OANO O OO NN F = IO T I~ O OO NI NIIOI O I OO RN IO O OO O OO 09O IO O3 O TN O T O O I T O O (N O 8T e Y
Reieesleis s sioateloteinledululvulalalainlalolsielelelololalalalalelalelsleislslelalslelelolololelelolololololals lalnlwInlatalalel el vl ool el ool o)
o b Lo o Lo Lo e Ko s o o o o L W o o L o Lo o L L T L L L o e T L E L o N o L E e I I I L T L L L F O o T N o T T T I T T T T T T I I T
QODLLLLDLVLLLLULLLODLLDLLLLOLLLLLDLLUOLLDDDLLLOOULLOLLLLLLDDLDDUDLULLLLUDY

!

— ~{\D < <P O N AN < iy N<gM~AOO 231 S HAOV no A + N
HONNAAA O OO~ A i~ O O A A IO e e O e ed e ] OO D OO CO VY e 4 O 07 pef e O B S LD 0N b e B = MO N D ]

O P D L0 D Oy A LD W s P s P s I I P P P P OV G P G e O [ OO e (N 0 YT LD LD LY 0 O O el O m=d O md 1 LD T LOA LD 73 073 [ T LY 070 e €1 07 LY
10300 LD P N O OO DN DN LD NN P OHO M OO O <UD O OV LD LOAD D 0 < <3 O A OY S AD LGN WD N DN WO IS QW D VA D D < Mo N O O O LD
— — — Lo B T

DWW ROD OO OWN M NN DN O L A NN MOUDWD O PP P OO W N F O - CHD M MDD O M M= H OO WD POV O O M 07— O~ Y~ N ]
OO RHAA AN MM E O MO OWODO M N O AN AR O D OV~ 0D~ B NN N 0N O < <UD O 0O LD D O =3 LU0 L O e e OF <t <3
| OO O FLO L P P P P P e A M M O D (I D IO OO AD D P P P 00 rd 0 O St s < < ofl <t i ot ot 0t LD 7 00 00 € i 4 1 N 0 & o e [
SN ENNN N DN IDDIDN DD LI G WL AR OGO DD WO AD D WD ADAD WO AD DD DD D I B P T B B E B B I B B B s P [ = = [ £ 00 00 00 0000 00 €0 60,00 00 €0
it ete i ed e d e e e e el et et e d e e e A A e e e e A e e el e el e e e e A e e e e e e e e e e e e e e e e e e e e ]
QOLLLLLLLLLLLDLLLLLLLLLLLLLLLLULLLLLLLDLLLLLLLLLDLLLDLLOTDLLLDLLODULLLU

o~ o WD sty ™M O WOHO o o O~ [y Nt or- o OO0
Qo o
N e NI A~ N A A RO (N0 AN AR OIS MNNEHOCOACTHHONCNNMOM 00—t QO A e (OIS <H O LD ]

75957715111111135333333733393335337 A=A Y OO0 OV~ CO LD O% e DV e DAL [ 0 [ [ [ o I o e o G [ OV O 00 0307

: 4_78803896712351._66238556661605687234947777555588 L
WO MM M~~ON <HLN 0o Q0 0

oM
00000001111111112222223333333344444444444444444444444444444444444444444
b g g o o oo o o o o P Lo Do i Vo P P P i T o o P o o e o e i PP i S e S S/ —
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC&@C&&Q@&@@@&&@&@mmﬂm



109

NUMERICAL INDEX

REF.
NO.

PAGE
NO.

PART
NO

REF.
NO.

PAGE
NO.

PART
NO

REF.
NO.

PAGE
NO. NO

PART

SO YOUHRNO < He-H Mo o O oo 9~ LN M NN NN
n WO e, e N A O A VN A O ] e e Qe PO NO DO UHD FF OININNNN A A e A A e e e

O =~ Ve - NI LOLD IO D 0 P~ VOV = OV LD~ OV e LD AL A B O A A D W0 OO AN A N G A VDTG H D P [~ D P T P L0 A0 = D LD S WD
NOONNMMOOMNMOOIMOOOTH KO- — AOSMONNNOMHOoWOOO S OSSO~ MOoDede A 4 A
4 r={ r{r{ —

S ORONO —HODHN =~ OOC HAD R ON OV [~ D LE NDAD [~ OO O A A M H OV 0 o < I LN D N ) 4 P S A OO 07 ot <H NN OO
NN O—NMINM O F U= OAHD DA GCINCNNTOOOWOO OO0 Art— el A A A AN N O N NN MMM M MM M,
LOLOLO L LD LU ADAD \GAD WDADAD I~ (O GO0 00 YOV G i i (N 0N 0D 0000 <t <3 A0 ADAD T T~ =~ 00 G0 9060 €0 €0 00 €0 60 00 €0 00 00 40 D80 L0 0 O VYV Y VAL RV VR Oy
MmO M T EIME M MEME M OE 0N o < o o off < i i gl o T < o S o S S s o s s et
YOI OO CTEN N IO O OO O SN IO IO O OT IO O30T T OT O O T GO IO O OO SOOI CT O OO O O O N C 0T C3 0 0T CI O T N O N E 09 S O NN
LLLOLLLDULLULLLLLLOOLOUOLLLUDLLVLLLDOLOLVLLOLLLLDVIOLOLLDODLLDOULLLLLDLLD

1

COWOSN= NP OO NV OV NN W N o= O OO W w0 LLels Jan ] HeAD N Ol
e O AT (IO NN M IR O OIE= [ DA O O AR P~ NI N (N O MDD O MDD M i 0y 00 el A NS NI LD

l....._..r......_........l111193175755919195575979515139953.}-9?37373733553317991777735579357
AICICICIOINIOININIY . N . HHWNONOININW H~OMM A i A o 11116631145971411179m23

DN AN PN A D P~ WD) P DD D~ A 0O O AN A AN NO N F OO M~ DO RN O S NN ORI - N OW O O O M -
I gt F P LD P I O = O OO O A A S NN N CROBAOAD D N O 0 = e e N OO I I 01 00 Pl o SF O e CIOICIM VO Y
< < < P < G F PN N O AL D D N NN O GG O O N AN I O <H NN INUETNDAD DA ACWOWD WD DS DD WO A WO N MMM <P LKLY
00000000000000000011111llll122222222222222222%%%%%%ﬂﬂ%ﬂﬂﬁﬂﬂﬂ%ﬁ%%%%%ﬂ%%ﬂ
IR I L T T N Eas I TS TS T T TS T P IS T T T T T T s s T L D L E T E L ht T T T Lo o S o Ea D T

DOUDODLLCVLLLLDLULLDLLVLLLLLOUDLOLLOLLLDLLLLLLLOLLLLLLLLLLLLLLLLLLLLDDU

<Sididigg A IHOO S NONONOWBOLINNO OO Ww Orfm OIS reedeieH 0N N PPN O <O U A
it P P Sl AP <H et A DAL AR AFAANIN SO FiedeA NN A A ORI AA AN OO A A A A NI NN NN A <P PO O

=~V VMM - YA~ VYN YO YO CY OO LOLN IO N NN NN OO P [ D D D QY e WO D P D P P O P D O D D D D DS S D DS YOV e e e e
e R e A s [ B B I B | A Ao OO OOD D P P DD IO CICI I I NI N A A A A A A A A OIOTOIN

O~ I~ 00 Q0 NN OO o= OO RN LD WO P~ [~ 0 Q0 Y OV LD P RO N O 1 00 UMD S = S AN P VO A Y H IO I~ M WO P~ QAN A = N (I OV
[~ 05 00 G0 00 WA R NI N AN AN MO OC O D+ NN M NI M (O S < PP LD WOD [~~~ D AN O O O it e A IV N
QICIOI I CICENN Y IO T O O N CI CT N N OT OO O 00 0007 00 O O A D O M OB 0N ON N ON M N O 0N DO CN O ONT 0N 0N 0N O ETTHMI 0N O 0NN OO 071 < ! < gt < <t o s
olelalelslalalalalolalslslels]slalalalelalalslelalelislslalnlslalnlolninlalalalals]lololels lalslelelslalslalnlolalalalnlslalslalnlalsl slelale e
R T L T o T L T I s I I L e L T L T T T I T L T T L T T L L T I L T L T L L T L T L L R L T E e T T L L L T T TS P T T I T T T T
LLDLLOLLLLLDDOCLLVLLLLDLLLLLOLLDLLLLLLLODLLLLLOLLDLLLLLLLLLLLLLLLLLDLLLOLU



PART
NO.

I
AR WOSFO O~ OO ~ NM<PFLNW i IUHNWY e~ 0 wh O O+
11222222221173442222212311111.._467814411111331872118748742 OOV WO~ MO e (N

919191919191913591357977??77777?777711119917111179999999959517?91113555
7..856565656566777788811999999999999334444745333333777777456542 L AARNAST il el el Y e BT $ L¥o]

jLelNeligleg b 455668800009999336789012245676791357001891 LMD O N~ NV~ N D P~ DA O ROV M
556666666666777.7999900000011122222.....__..._23337..004667757778881111000002344_4.99

SIS NN O TN O AT NN N OT T OO OTOTOT IO OTO 036 3 O 03 08 1T IO O 6 69 09 O30 08 O 0 61 000 01 03 €9 60 SF (O O 7 00 0 08
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

REF.
NO.

PAGE
NO.

NUMERICAL INDEX

PART
RO.

a0~ ~ O OowNN ~a O PPOWAHA NN N HHANN M0 WO i ~ in NI o~
11211.._3161_..ll.l_153424112_}.16223322611813222231222235255911362771241231122 m

A—ARNR O~ D e ll.l:.l777..77779135337111799135539_.I:.D75791179133191755379917971
HENDWOON o~ 124590000G0000067774493330267773045681113324533045544642453364
v Ll Ll T L T P P P i = —1

222222222222222222222222222222222222222222222222222222222222222 o™ ™
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCQ&CQ&C@@

REF.
HO.

PAGE
NO.

PART
NO.

110

' i
I

555 327534890022 0269977010 66668640 D
A A e <UD A A CTOIO O A IO OTON T md < OO O3 P 000 03073 i il ) o 0940 1 [~ OO 0O Oy <3 0N Gy OO0 e LD 4 L0 et 20— L3100 00— 1 ] P 60 00 4 (3 ]

O AN e 0 S S P IS POV H O O LD LD 00— e P Y A U0 B P YOOV I LD LD D) O GV P =l e LY I LEY e £ — LD L0 60 69 0N O D L T P
L T e B e B o NNOSSAHOOCCOOHINMMOO MNP O OORNRNUONN A r o A OOOW OO
i e b e P | e ~ ——— —

BANOOHHODODODOROAMNLDDOO A H I LONNOA O M O O Q0 0 — — O OO N M O DD O O —H OGO D VO
MO e N OO N W A O RV H I~ 0~ O I IO 0 000000 00 0 <l < < <HUOAD I~ 1~ €0 00 00 80 00 00 60 60 (0 &0 (M Ch G 00 G0 00 0 CO T <!
RO RO NN FARNANN OO RR AR TARRNOCO O CICI IO N IO T M MM I M N 60 0 MM 0N 01 0 00 < < <t < st <D
P g o ol o i o < o o g o g ! S SHLO LOLO LD AN O LA LOED O LD UL DO DA WD D NN L O OO D D LN N LO WO LO LN LN LD LD D LO LD
NI I OTCIT I OT O CT OTO IO O OO QIO O OT OO OO NI N I O IO NI O OO OO RO O O I ORI T O O O O OO T 020 IO O N N e N
QLOCVLLLOLILLLLLLULLLLLLLLLLLLLLLLLLLLLULLLLLLLLDLLULLUDOLLLL UL DLLDDL



111

NUMERICAL INDEX

REF.
NO.

PAGE
NO .

PART
KO

PART PAGE REF.
NO NO

HNO.

REF.
NO

PAGE
NO.

O~ OR A O A NANHAHHO e~ I WDNNOOGANS I WD ~ Or-hoMn<gio W GGn O oy nm
et et e it A A e O et e OO N AR A e A A NN O M P I D IO e~ e r e RN O A IO NN Y AeACIIN N st e O i

55551.I_l19197?39135557.511559135995559393999997991.[_7991919333333339335173
~ DN NSO F NN N O UMD T et O (00 D=t~ 01 01 ot = O =t 8 e e b ] b 1ot = e LD AD b e 4D 0D AT NI IO N N Y. e o

O HMUMINAD [~ EO~ [~ 0D G PN (00 03 HMD VY O O O CIOIN LN (N 0 00 AN O3 F DD [~ 00 DOV Q= VUMD I~ O OV (NN INDAD I~ D VA NI T
OB LOIBLOLO LN GY NG = MM N N 0NN N LA LALO D LOLDN B~ GO WAL S s ! ff i <t < H NN NN LOLN DD N CACAD WOAD WO ADABADAOAD - T~ T
O DD DD OO WD AD WGAD [ P~ [ I P e b B P e B B B s e 1 P £ 1 00 00 (00 D D AN N A NN NN AN O AN OO NN AN DD NN AR DA N
AR NN OR G AN A AN NRANATICIN NN NN AN AR RN RA NN N AN AR N RNTINNAN N NN ANNNNR O AN TR
T OTCTOT T O O O OO N CHAT T ETCE IO I CT O (IO T O3 T T IO OIS ET O CE OICT NN (IO (NI O CT TN IO OO TN OO T
DOULULOLLOO0LDLO00D00OLULOLLLLLLODLLDLVLDLLLULOLLLLLLLLDLLLLLDLVLLLOLDD

{

[enLialse) O el ™~ D S [ialeiTa] o oo o NOLNOONMNM O m<y Ol [ aghs Jteite]
e O O CHOILN < s M M G N N Y 1O 0 e 0 reed e et el A OV S e HOENT IO QIO O T 00 e = OO TR i A A el

= O e £ Y [ [ T D B e B B e 00 o P VOV L OV H LD B B s P S D e Y Ot e el e WD P B A A P VA P VS LD e DA A VA V- IO A DD LD
WO LOWIN G O NN O N CILDAD IO P el ~H N O NI GV 0O =1 00 LN 0 CIEI M M N MO CHOT U0 N OO (O [ P~ D T~ A (D LD - DD LD B
i ~ — r

I~ 0000 VO — M PO 0 OVNDAD HELN O [ 1 P~ VOV LN O A GNP~ I F ) OO~ IO OOUNO G 1 F N~ O NO O =N M NG WOUMNMDWO - D00
QOO0 A rd it ~ A DN P M M M O G OO O O F P OODOHNANNN OO OO0 O0Hi-OO0OH~rir OO ¢4 F LN
P~ [~ = D~ == [ D = P (P 0 0 0 0 A Y A A DI AT AN SO NI AN N I NI NN o e <t < g ! < gl of HLD LG DG OO0
€0 00 00-00 0360 00 90 00 ¢ €0 00 C0 00 00 00 00 904 €0 €0 00 60 4000 0300 €0 00 M B Y Y YAV NNV NN NIV I O DN A RN NN NN RO NN G
SICICTOICF I NI OIOT O OIET O CICT O30T CF O I ET AT IO ET I CT TOT CI O O IO C3 O T T IO (OO CT N N T T NN T O OO OO OT L N T NN N
LULLLLLODLLLLDVLLLULLLOLLLLLLLLLOLOLDDOVDLLLTLLODLLOLLDOLDDILLLLULLLDLD

e (==L P IO CII O] ) e MNIN~\OW0 [3ale} NN O N O PEMMON
O MO A OO S0 OWOOSNOOA A A A it ORI OO e OO NN O NN e O et el e e e e

O =~ LU O e 0 1) (e~ O e O e e e Y e YO A W Do P P e O I DM TR~ OO = (N OO P e e e E KD 4 OV e D~ DD A A P A MR e e D
<P ey LD AP GO0 C0 0D 80 00 00 00 0300 €0 00 00 00 A0 K0 0 O AR 0 LW P~ (NN AWMO O DS HF OO OO OWMOMMSO YOO COMOOINOWNWWINOID

— - -~ i ~—§ [an ededeed e

= <UD PO IO M N O SO OHTIN < <P D QO N MO O PN N M T OND IO I 4 0 O OV S H O A e P [ [~ 4D O A O L LNOAD P~
DUND O OO = AT I N NN N DN NGOG O O O MM O — e (NOIM M M <IN N 0 0 0 W OO NN O - AN OO 00 0000
LD [~~~ O O AR RO R NN R A NN AR HNNNRO OO OO IO CIOI N AN TN CICICTN IO M MO 00 S DA DD P P T PP P D
£ e B o o P P P £ o P B o B P P T P B s e P s B 5 4100 60 00 60,60 00 €060 £0 €003 00 05 00 60 6300 00 60 60 40 00 00 00 00 00 00-00 0000 00 00 00 00 00 00 (00 D (D 0 Q0
COTOT C IO CTOTOTOT ETET OO CHOTCI O (VO CIETO T EIOT OO I T T SO O O T O I OO O T O N O O O O O C 3 O3 O 0 (N E OO EIE 3 CE O 0 N6
LODLLOLLLDLLDLLLLOOLULLLDLOLLLLLLDLLVLLVLDDLLOLLDLOLLLLDLDLDDOLDLLLLODLLLYD



NUMERICAL INDEX

112

Ho

R¥

PAGE
NO

PART
NO.

REF.
NO

PAGE
NO.

PART
NO.

REF.
NO

PAGE
NO.

PART
NOQ.

CNOMNMNNO0OQ -~ O I QOO (N O OWODIUN LN <# I WOAD Q000 O e-MOWSO NN o WOOIN G et~
I e O NN 2188921221133343223321195112277132112118113 OV e e OO 07 N = 00 < = O O

7355591357.77.77777333333331913577757913577755155133331335555397791913579
HOWMOND =~ = L N VNPt et et e b 80 £ T O OV e O O WD T P [~ Gy O O -] — O OO OQUIND <H NI < < M N D~ 0000 LD
—irted e

SNl ol ud o o F ol ol off o S S SIS PN ~r~-Q o uy (o le LN OO~ O IO
2221._1._1111111222222112214231113 OO OO NN IO e e e 07 ) (IO Y LD £ P OO ed ¢4 1 [ a0

35735535999911113199355357777137555555115115555359159333333333333333357
7..7..7..7:757..7333344447433?78954444557888888443443773886773555555555555555774

OOEIMOIOMOIEN W WD Moy FIOVNM Oyt iy 10 <) o ma [aat1y) NP <F NN OO
HeAF A AP AN W Pl NN OOANMMM e (ol Il T P T ] DO PP FFNAN IO et e e OO o o) e

93939393799393555777913577913517933339917591155797995559979353535359135
Lo B o B S I — 111122667?7666777633266619096844223333345533337—[7777776788
) i

556677.889011223458900000122222244890134 SO H O e P OO O~ O O PO I OO I N MM NN QO 00 <P <
777777777.888888888899999999999000123334445567771111222334 < O OO WD OO I



113

NUMERICAL INDEX

PAGE REF.
RO. NO KO

PART

REF.
NOC

PAGE
NO

PART
RO

REF.
Ko

PAGE
NO.

. PART
NO.

)] o AFOUNDO OO ~UD NG HIDOWY -~ N < NO @ AOOM MMM QO HOOMN O
HH O H A DI~ et e e el ed S e A OO A NI T H N OO LD VYT IO I B~ OO rf e A s S N e e e e N e A OV D = OO O O

=l P WYL ON e~ LD LD YLD B 0 OO ped P P € Oy e B O A Do ) e B OO R (7 P [ O LD WD O D e O P e T e 00 P LD B O s 00 LDV ED T = OV D= OO O LD = LD~ O D~ 0 P I 1D
N <SIOVOMI AN DM EH PN DO R <N~ <HOM PO I OO FOWOWNFI MO OO MM OO <F O IO PO M G OO LD MM WO <P
~ e i —

NN O MDWNTNCIND MDD e~ SO D et R At H OO OO~ NO OO AU 400000 NNOOCO AP HA MM NONMMM MNP OO

QOOo0OCOOOCMNMNNFOWOMMIOMSSUNNOA MMM OO OO EOMOMNOOOD M r-d™M  AOrrdedrArd AN NI O A F O T I I PN
At A A A e A N WD e A MO OO A A A A e A e e el e OO O 0NN [salaeRanlantoslinlaslaatasiesiostialen ~mMoOOoO000
Lt L Fe L Lo P Lo o o L e L D D Lo | IO

R A R NN

AN AR AN ONN Ned e et A A A A A At A et el et e =t A A A e A A A IO IO CT NI O IO OO O GO CO 00 CO QD Q0 QO CO QD QO T st

SICICIOI N I IO I O T NI I 0N 0N 0N O 0N 00 00 001 0N 0D O 0T NV NS N OO CAL M 0N 0T ONL 0 0N 00 0NN NN OD O OO T CT OO0 NI 0N OO O ORI T N NN O S JUOND

L L Lo o Lo Ko Lo F Fan o T P Lo B L T P L T e T P E e e E P P e T R e L e e Rt L L e T e P e e L e e T e T T e e L T e F P R e T T P T e e P e e P

G [ [ OV D= B O = P~ LD £ G 1 O VN Ve O T~ P~ LD I P 9 P~ AL LW~ b~ LD T~ BV A YD D D e WD - O A LD~ A WD O D W) P D P P O D G P P
HOARNNNF DAt ~  SHIROOMOWR MY DOOROMNNIINOHFH~FRAANDNHO A OO AN OO 6

—— — [ L
0 0N OO | (N A0 O 0 O 0 (TS PO OO AOAD D [~ P = P~ B O VTt =~ I - I s P o A N O O M OO OV O D D M A e e
OO0 e NNNN NN OOOOO0OOO0OOS~~I NN~ dA~NNNNNNG HDOO NOQO HNAANONOCOOCOo00
llllllllll1...!..1_112222222222222222234444444444449”“%““2 e — e e ]

_ﬁ____*_u____________nﬂ____“a_‘_ﬁ____u_____._______w___________w__“-__,
33333333333333333333333333333333333333333333333341111166666999999999999
..I_..l_.l11111111llllllllllllllllllllllllll1111111111112222222222222222222222
l.I_.I.llllllllllllllllllllllllllllllllllllllllllllll1111111111111111111111

-~ ~M W0y HNOMWOWOE W= DO MOGMNW P =~ MO OwMNr- fro) QO =D N~ WY i)
OIOT 1 CTOT T e e O GO T O o LY b e T 1 = OO0 = 0O O e 6 (L OADAO V0N - O CI e N A A - BN s H O T A IO O A P IO

=4 0V O erd P~ OV VAL L1 1 OOLO ML W = F~ 0 MUOHAN = O T £ LN 0 M 0 e Gy e~ 5= A DD T P P D 00 = P~ YR D D D I N D 0O P Oh el LD
WOWROS P H et A P I I P s P s P O P NN OO HHONWY PN OO AOH AN N0 MO RO et e

— i L D B | 4 — ~—
e w1 0 O TN 0 CI LD D O CIDND 00 CO LN <H LD GO OO ot 14 L) = ed = o= e= L O N O ON PO CIE- LD AN Y
NN OO QNN = e D OOoOMONMN —OWOo0

LD G2 L0 O LD AL T T DT O N GO = < 00 00 O 0D o e o G QD CDO LD LD RO WOND LN OD ~ - = OO LD ——
LG <p M OO HF ORI P - PP OO OO0

NI OO W~ ONONGMOOMIRHDWOOFOS~ | 1 1§ 1§ & e by ity bl
HOO = O OO OO SN I M i i f P H DN LD N OO AL 00 8000 rd e 1= — YOUD O I D et et e = e = MM MM N 0N 0N O 0D NN DD MM
£ 0 OF3 00 07100~ ot oft ot oot <ff <t ff gt g i ot ot gt o gt i g P LO IO T O O O N O Do OO - O AR e e et el e e e e A e e e e e e e e A A e e e e
QOoDDDDODULDOLDLULOOOLLDDUUDROCOOOOOOOOOOO00OO0O e mlmrd rirdrd A d A A i rd i et A A A e e



By

REE-

PAGE
NoO.

PART
No.

DN PO O i © NN ON ON M M ot s IN WD W —HOMM~ L O C A
11.._1.._11._3244_1126314228118119239236161123345588772231992 = eAA A AN O - NI H 0T

1991391351.!_93939915555559991l1._5555559...._7.55915591755573795555593735737911
5145067773390909450000004445550000064_590045004590009099000008 <P PO OO OO O
4 L | eteteied i r~ir{ i Heded el e e !

42444888822?54576666666677777777777622222556677777?19221446697344534112
l55555555775894200000000000000000005666666666000011023355500710000 P gt
22222222224_4459000000000009000000000000000001111112222222444 <P P < VWX
i T R
u_m___.___________*_________“___ﬁ_*____ !

REF.
NO.

PAGE
NO.

'NUMERICAL INDEX

NO.

PART

- oy RO IO S F O QD W~ OQOm [ AR ~ ON~HOUWNNN ©  WOr~MoOOm MR
87122512177.112115422112222929211151119521113517312131113181134332664111

597.79139315117775977739157975957977915737553557173137957159173911915179

99033445699336?031260345661755699033499345699489049133404156 ANOOLND ANy
—f e~ — — ~f — 4

1113333333344778622234444368111._l.l_15555633333311115509991555577771886664

222222222220055670000000011122222222222333333444444122637 OO O
< <t 1111111155555555555555555555555555000011 NI M
CIOIICI NI

________,,_wn__.__._H_________ﬂ________._____&___w___m______*,n_____&"_
it lsteglelete Fats b Yo 0o ¥ Ve Ve Y.
lllllllllllllllllllllllllllllllllllllllllllllllllllllll1122222222222222

NO.

REF.

PAGE
NO.

PART
HO.

114

o MANNNNCSH-OO0HO O O WP OUIOW ™ QOO0 ~HM MNNO HOFIOO S~ N Gy NI NP
17912222241221252831322222387718433144232412461121247228117815211112144

nl._”....-.i-.l179913191?757997575791957957979791797737557757979797771771779735591
MO AMINLNMOON <EF LD

6056271714611 33412?12223324571264712?711122336790134699 rf e PO
(e ~4

2332566666844304726055777799166666632241110388889999999999900000011111.._..!_
.d.4438888888113184542224444557333333755311_.I_.I_llllll1111111111222222222222
e e SHeEANDWNINWNMIDNNININO O CO OO NMNMINN LG

L L L L B L L T Fee F e o P e o |
u___”w__*-___.-_______m_____________h._w____—____—_qﬁ__n_______m_-_.__~
' 555666666699992222222222222227777777777777.7.2222222222222222222222222222
66666666666666888888888888888888888888888889999999999999999999999999999
lllllllllllll11111111lll-.l...._T_l.l_lllllll-i.l._.t._lllllllll11111111111111111111111



115

NUMERICAL INDEX

“TPART

REF.

PAGE

PART

REF.

PAGE

NO.

KO.

NO.

NO.

HO.

NO.

th W ~NHow i
—HHCICICIM NI N O M VOV

GUN N NA -H A MN =AM
400+ Qe D [~ P~ 0N @O W W0 OMm
-

SRON~RHO O MGVWD
CHE VO [ GO D ADNOAG T BN NN
O MM (el et e ¥atepIVaitelloltehn
L L o o | < < PO ODWDWD
[T Y A T N T O O T O
et A AN M A - e e e e e
IO CTCT IO I OIOT CICI NI N O D

NI I C M O MMM, o m






